XCERRICZDHAZTZER BHRAICBED TR ICEBEL TSIV,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant ’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

ESHE USA-1 VE readyset (with Syncro KT-231P+)
Icy USA-1 VE readyset (with Syncro KT-231P+)

R ‘ ] K Syncro KT-231P+

MAINTENANCE MANUAL
XITFY Zﬁﬂﬂg 1:8 Scale Radio Controlled Brushless Motor Powered 4WD Monster Truck

4 ™\
OFRITEITIBICHBELTHD £T, AT TV AP/—Y DTHBRDIRIC @AV TFYAP/IN—YKIMYT ZBIE, EXAPEREESIBRVES
BEICLTLEE W, XU TFYAPEITORNENLZAIE. HELKSD ICREMITTLREE W,
DIRFEED U < FYHI—F—EREL TEEVEDEIZE L,

@ This instruction manual follows the model's order of assembly. @ Take care not to lose parts or screws etc. when performing
Please keep and refer to this manual for maintenance or when maintenance or replacing parts.
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren @Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder der Montage am Modell verlieren.
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an lhren Fachhaendler oder direkt an KYOSHO

Deutschland.
@ Cette notice décrit les différentes phases de montage et de @ Faire attention de ne pas perdre de vis ou autres petites pieces du
maintenance du modeéle. Pour les utilisateurs peu familier avec le chassis ... En cas de perte, les remplacer immédiatement.

modeélisme, en cas de doute ou de probléme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del @ Tenga precaucién de no perder ninguna pieza a la hora de realizar
modelo. Por favor conserve este manual siempre a mano para el mantenimiento o de cambiar algln repuesto.
realizar un correcto mantenimiento y consultar la lista de piezas a la

\ hora de cambiar algun repuesto.

J
HERBROD, FERAEELZETZHEMNH DX, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (FNZEIRIATE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso No_ 34257

© Copyright 2021 KYOSHO CORPORATION / 2 4B W #5815
34257-MM02



fthic %3 X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

Tools required CAUTION: Handle tools carefully!
Die notwendigen Werkzeuge WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
Les outils t'lg'sés 9 53‘5% IMPORTANT: Maniez les outils avec prudence!

u I utifi . AVISO: Maneje las herramientas cuidadosamente!
Herramientas necesarias

WY TICRERIE f EETZTEORRVNCIR, HHEBLTREW,

FYMA>TWSIR —iRIGTR 77—
TOOLS INCLUDED / GELIEFERTE WERKZEUGE TOOLS / Werkzeug ACCESSORIES / Zubehér
OUTILS FOURNIS / HERRAMIENTAS INCLUIDAS OUTILS / HERRAMIENTAS ACCESSOIRES / ACCESORIOS

WAL YF (1.5mm, 2mm, 2.5mm, 3mm) W+RS0/8— (K. #F./Y W BEEEEA
Hex wrenches (1.5mm, 2mm, 2.5mm, 3mm) Phillips screwdrivers (sizes: L, M, S) Instant Glue
Sechskantschliissel (1.5mm, 2mm, 2.5mm, 3mm) Kreuzschlitzschraubendreher Sekundenkleber

Clé allen (1.5mm, 2mm, 2.5mm, 3mm) Tournevis cruciforme
Llaves Allen (1.5mm, 2mm, 2.5mm, 3mm) Destornilladores Phillips

1.5mm Ej 4 )
ZJJ

Colle cyanoacrylate
Pegamento instantaneo

omm | ESI=PL]
WoIARYF W/\Y= Screw Cement
2.5mm Needle Nose Pliers Scissors Schraubensicherung
3mm Flachzange Schere Frein filet orew
Pinces plates Ciseaux Fijatornillos ‘CEMENT }
. Alicates de punta fina Tijera
B+FLYF (K h
Cross Wrench (big) — =
Kreuzschliissel (groB) 0 M No.36219 / 36219P
Clé en croix (grande) | v —g—
Llave de cruz(s(JGrandé) m=v/— SPFAI7LyIU—N
Wire Cutters SP KNIFE EDGE REAMER
[ h \ Seitenschneider o REIBAHLE
. Pince coupante u éjh/ 7;7;)" . ALESOIR SPECIAL
; arp Hobby Knite HERRAMIENTA TALADRO CARROCERIA
Alicate cortacables Scharfes Bastelmesser

- Cutter
Cuchilla de Hobby
<

=L
BR1A—JLLVF =3 [T 77777777 narmmiim_]

Wheel Wrench

Felgenschluessel | B TAMINFET, BEI - 15mmORSIHNTEZTETT,
Clé démonte pneus Awl No need to pre-drill! Drills neat 1 ~ 15mm holes directly!
Llave de ruedas Spitzahle UnerlaBlich, natzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm
Poingon Lécher, einfach und sauber!
P Un must! Permet de faire des trous de 1 ~ 15mm sans
Punzén effort! Idéal pour les carrosseries.
] D) Perfora agujeros desde 1 a 15mm.

I THIDFEE (1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

WML TORICTRDZ EITERELTLIEE WL,

- - N - rr
O OBEEEE  Fa, WELERT 5. ;\\\\\\\\\m g;’ch‘;g‘
Oy NONBEREN DD, ﬂ \ \
. - s AN s
WMH—RE. REHBD U5, BEVKHOD TR | Bon
IRFEIE DN, Mt T — Y — 48 =, £ TIER ‘ Correcto
<IEEW,
O\ BEROTOY 1 REREI BV E S ICT 2, /
RzeSZEICLUTHEDBUBNSHEITS, Wrong
@TPE X ZiFEHDEEE - - - Falsch
WO HNEL THERPBEESNZET .
WHTIRE W, Mauvais
el MRDERT 2 THIOD & Mal
EADBENMGLSBDET,
Before assembling, please read the following carefully: Avant 'assemblage, veuillez lire les points suivants attentivement:
@First, read this instruction manual and familiarise yourself with the model’s @Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
construction. déroulement et pourrez mieux vous orienter.
@Check the kit contents. Should any parts be missing, contact the retail shop from @ Vérifiez ensuite le contenu du kit.
where the model was purchased. Sijamais il y a des pieces manquantes, adressez-vous directement a votre
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page magazin spécialisé ou au distributeur Kyosho dans votre pays.
before fitting to ensure that you are installing the correct parts. @Ne confondez pas les vis et les petites pieces! Vérifiez-les a I'aide des
@Tighten Self tapping (TP) screws into parts until you have a secure attachment. illustrations dans chaque plage de montage, puis assemblez les.
However, be careful not to overly tighten TP screws as the threads may be @Lorsque vous serrez une vis autotaraudeuse:
damaged. Serrez jusqu’a ce que la piéce a monter soit bien installée. Pourtant, veillez &
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.
Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch: Antes de comenzar el montaje, lea atentamente lo siguiente:
@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau @Lea, en primer lugar, este manual para obtener una idea general.
Ihres Modelles. @Compruebe la conformidad de todas las piezas.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhéndler oder an den
Kyosho-Vertreiber in Inrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor

Si faltara alguna pieza, contacte con la tienda donde lo adquirio.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada

dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen. paso.
@Beachten Sie beim Festziehen einer Treibschraube folgendes: @A la hora de apretar Tornillos Autorroscantes(TP):
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten Apriételos firmemente en la pieza donde corresponda.
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht Uiberdrehen! No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THID;EE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCiE, BPREINES EAPIYIE@ED L A> TVWEY,

KIEW,

This kit contains screws and hardware in different metric sizes and shapes.

on the left side in each assembly step.

BMEAEICRERTENS D XTDTHERL THSMHEILTT

Before using them, check the screws on the true-to-scale diagrams

Dieses Kit enthélt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wéahrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar
esquemas en el lado izquierdo en cada paso de la asemblea.

@t X DIESFE / SCREWS
Schrauben / VIS / TORNILLOS

@/ \EBFBD T+ X /OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

Ow>>

E'x TPER 3x12mm E'R 3mm Ty —-Fvh E4EVYVY
Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela - Tuerca Clip E4

ﬂx\\l\\\\\\\\\\\\\\\\\\\\l\! «\\\\\\\\\\\\\\\\\\\\\\\\\‘r : mﬂmJ 3mm 3

‘ ‘f mm 4mm
FryvTER TPHZEZR 12mm
Cap Screw TP F/H Screw ol
Inbusschraube SK Treibschraube 5x10mm X)L - RFY¥T 58mm EOR—JL
Vis Vis TP F/H 3x12mm S E R Metal Bushing - Ball Bearing ' Pillow Ball
Tornillo allen Tornillo TP F/H F/H Screw Lager - Kugellager - Kugelschraube
SK Schraube Bague Métal - Roulements a billes 9
E Dmgmm Vis FH 3x1omm Casquillo Metélico - Rodamiento Fotule 5.6mm
Tornillo 3x12mm F/H 5mm '

HSER £y hER — [ )IIIIIIMIIH
Flat Head (F/H) Screw Set Screw 4‘L 3mm 7 N @
SK Schraube Gewindestift ‘1? Q
Vis F/H Vis BTR 12 5.8
Tornillo F/H Prisionero mm -omm
SREEED RN So funktioniert die Bauanleitung: ( EFEEHWH

How to read the instruction manual:

P CDEEHTHIITSRE L ZDEH.
IR &R, BRI, FERE
Ry NROE@RIE. EREERWNTEF—

NoDMFHF 5NTWEY, ART/N—VY%E
BATERIEF—NozBBL T LW,

CHBAEATIEEZ DY —IHMERSINT

WEd, ¥—7ITERL TRIZTZED
TLIEEW, Y=V DFHBAEF, FX—Y
DTICHDET,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu

bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

Comment lire les instruction:
Cémo leer el manual de instrucciones:

( Exemple Beispiel

Example )
Ejemplo )

1 70y K A>3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera X

(@5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenkstholzen
Vis a fusée
King Pin

: Numéro de la plage de montage et le nom de

la piece a assembiler.

: Numéro de référence de la piéce, nom,

illust-ration en grandeur réelle et quantité
utilisée.

: Toutes les pieces, exceptées les vis, sont

identifiées par un numéro de référence. Pour
I'achat de piéces de rechange, trouvez ce
numéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

: Indica el nimero del Paso y la Parte a ser

montada.

: Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

: Todas las piezas, excepto los tornillos vienen

identificadas por un nimero. Para
comprarlas por separado,

mire el nUmero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.




HII TRID;FEE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)

Erklaerung zu den Symbolen in dieser Anleitung
Liste des symboles a respecter lors du montage:
Pictogramas utilizados en este manual de instrucciones

Symbols used throughout the instruction manual, comprise:

ﬂ SEEEICEDNTVNEY—Y

ERU THEIITS.

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

TIREED,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

pillk=UN--N

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

M E ITER.

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

E=pEUIE S
For Right.
Rechts
Drolte
Derecha

B 3N & L

A @ =51 BN

—

EEARU LS ICHEIIT S,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le cété gauche comme le cété droit.
Realice el montaje de igual forma en ambos lados.

\

R1ESD, @
Temporarily tighten. :@
Vorlaufig festziehen. ©)

Vissez temporairement.
Apriete de manera provisional.

XYOAYIHIEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

REEERITEET 5. i
Apply instant glue (CA glue, super glue).

Verwenden Sie Sekundenkleber. 2m
Collez avec de la colle cyanoacrylate.

Aplique pegamento instantaneo.

m

ERIR.
For Left.
Links
Gauche
Izquierda

AEY2LSICHILIT S,

Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Aseglrese que la pieza se mueve suavemente.

HESOIBICHEIITZ,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

2ty MEIZTZ (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

2mmON% B+ (1) o

Drill holes with the specified diameter.
Bohren Sie Locher im angegebenen @.
Percez des trous dans le @ indiqué.
Perfore agujeros con la medida indicada.




1 7 7 % / Differential
Gear Differential / Différentiel / Diferencial

4x4mm Y hEZR
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

®6mm OU >
O-ring
O-Ring

Joint thorique
Junta Térica

O

(B)8x 16 x5mm ~NF Y4

7av~/UVH

For front and rear
vorn & hinten

Pour I'avant et l'arriere
Delantero y Trasero

2 7 7 ¥ / Differential s
Gear Differential / Différentiel / Diferencial | [l

3x12mm SR
F/H Screw
SK Schraube
Vis F/H 3x12mm

Tornillo 3x12mm F/H @ 25x12.8mm ¥+ 7~
i S 8 Sttt
Welle

Ball Bearing
Kugellager
Roulements a billes
Rodamiento )
‘ ******** 2
D4 x 10mm ¥ L
Shim @®25x12.8mm ¥+ 7k
Unterlegscheibe Shaft
Rondelle de callage Welle
Arandela Axe 2.5x12.8mm
******************** 8 Eje 2.5x12.8mm
[ 2
\§ J
T JOY K/ UV

S

@ 3x12mm
a
\

For front and rear
vorn & hinten

Pour l'avant et l'arriére
Delantero y Trasero

No.SIL3000

) QYA )L#3000
Silicone Oil #3000
SilikonOl #3000

Huile de silicone #3000
Aceite silicona #3000

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent quindiqué.
Repita las veces sefialadas.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

X 3x12mm
(B)8x16x5mm 7YY Axe 2.5x12.8mm
Ball Bearing Eje 2.5x12.8mm
Kugellager s 2
Roulements a billes <
Rodamiento (®)6mm ouxy
O-ring
O-Ring
Joint thorique
******** 2 Junta Toérica
O 77777777777777777777 2
2ty MEIZTS (B), HESOIRICHEIIT S, X billl- YN TUREED,
Assemble in the specified order. Must be purchased separately! Apply grease.

Fetten.
Graissez.
Aplicar grasa.

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!
Debe comprarse por separado.

5



3 70> k7% Z)L/ Front Axle Oxg
Vorderachse / Axe avant / Eje Delantero Q-
2.6x18mm

2.6x12mm
2.6x18mm

/

\

Q

42\ / Short /
Kurz / Courte / Corto

@13 x16mm ¥ L
Shim

Differential
Gear Differential
Différentiel
Diferencial

Q) BUEERT. NvI5yY21EBET S,
Adjust the backlash with the shims.
Zahnflankenspiel mit Passscheiben justieren.
Ajuster I'entre dents avec les rondelles.
Ajuste la holgura con las arandelas.

g =

Unterlegscheibe
Rondelle de callage
Arandela .
,,,,,,,,,,,,,, 1 ®8x16x5mm "F UV
Ball Bearing
e Kugellager
8x16x1mm v/ Roulements a billes
Washer Rodamiento

Scheibe

9sN—Tvva

Rubber Bush
Gummischeibe
Joint caoutchouc
Junta de plastico

Rondelle
Arandela
fffffffffff 1 s 2
,,,,,,,,,,,,,, 1

Eim}%/
Lang / Longue / Largo
2.6x18mm E'X 2.6 x 12mm TPE'R
Screw TP Screw
LK Schraube LK Treibschr
Vis 2.6x18mm Vis TP 2.6x12mm
Tornillo 2.6x18mm Tornillo 2.6x12mm TP
——————— 7 (oo 2

4 7AY N X7 — LI [ Front Suspension Arm 3x10mm 2
Vordere Aufhdngung Querlenker / Suspension Triangle avant / Suspension delantera f&rgwh b
chraube
Vis 3x10mm

3x10mm

E‘Eont @

Vorne
Avant
Delantero

5x4mm

Longue
Largo

5x4mm v hEXR
Set Screw
Gewindestift
3x10mm Vis BTR 5x4mm
Prisionero 5x4mm

4 N
o “ N > Q) AROBEICE S &S ICEERICEET 5.
Q ?b?‘FL:t ";/h'\ tf&gig—f"’th ot The Ie of must be as shown in the drawing. Use the correct hole.
i1 W= UALS) B2 SR G WIS UEK SRS, Tell im gezeigten Winkel montieren und die korrekte Bohrung verwenden
Zieh ie di i tifte auf di -geflachten Flachen fest. N o . s '
Vli:szz Iifv?;etzzwé?rd;zsjrTeasumZISI;Z geflachten Flachen les L'angle de doit étre comme indiqué sur le schéma. Utiliser le bon trou.
Apriete los prisioneros firmemente en las partes planas del eje. El &ngulo de (W) debe ser tal y como se muestra en el dibujo.
Utilice el agujero correcto.
EacaE oyl £/ Top/
/L /S\o :
A / /
Pay attention to the lengths. Al / Front/ Oben / Haut / Arriba
Unterschiedliche Léngen beachten. Vorne / Avant / Delantero
Attention aux longueurs des pieces.
Preste atencion a las longitudes. AN J
G SFRUTHIMI TS, | HS OIBICHEIT %, XIYOYIHEED,
=Ml Pay close attention here! Assemble in the specified order. Apply threadlocker (screw cement).
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Verwenden Sie Schraubensicherungslack.
Attention! Avis important! Assemblez dans l'ordre indiqué. Appliquer du frein filet.
Preste atencion. Realice el montaje en el orden indicado. Aplique liquido fijatornillos.




5 Y7772 X)L | Rear Axle @:@
Hinterachse / Rear Axle / Eje Trasero ©) /

RW7A/ Long/
Lang / Longue / Largo

@D13x16mm VLA
Shim

Differential

Unterlegscheibe Différentiel

********** 1 (®8x16x5mm 7YY

Tornillo 2.6x18mm Tornillo 2.6x12mm TP

ﬂ||\||||||||||n\m\\\\\\\\\\\\\\m - 7 ) PR - 2

2.6x12mm

Gear Differential \\

%@M 2.6x18mm
Rondelle de callage Diferencial #7371 Short /
Arandela Kurz / Courte / Corto
2.6x18mm

Ball Bearing
QD8 x16x1mm 7v ¥ — Kugellager -
Washer Roulements a billes
Scheibe Rodamiento 26x18mm E2 2.6x12mm TPE X
Rondelle Screw TP Screw
Arandela LK Schraube LK Treibschr o cne s e S ) ==
77777777 1 o Vis 2.6x18mm Vis TP 2.6x12mm () ‘ez Kyr592%BET B,

Adjust the backlash with the shims.
Zahnflankenspiel mit Passscheiben justieren.
Ajuster I'entre-dent avec les rondelles.
Ajuste la holgura con las arandelas.

') 7 X 77— L\ / Rear Suspension Arm
Hintere Aufthangung Querlenker / Suspension Triangle arriere / Suspension Trasera

Al

Front
Vorne
Avant
Delantero

3x10mm f

Short

Kurz
Courte 3x10mm \E
@ Corto

Largo

3x10mm EXR
Screw
LK Schraube
Vis 3x10mm

5x4mm v hEXR
Set Screw
Gewindestift
Vis BTR 5x4mm
mm Prisionero 5x4mm 1

s N
R . . > 0) PROBEILSS &S ICEERICEET 5.

Q :Fbt*@‘“t v hEREEET B, The angle of must be as shown in the drawing. Use the correct hole.
F!rmly tlg_hter_‘u ifz se:t Paows Gifife t.he i Eppiis. « Teil im gezeigten Winkel montieren und die korrekte Bohrung verwenden.
Ziehen Sie die Gewindestifte auf die ab-geflachten Flachen fest. L'andle d doit &t indiqué | hé Utiliser le bon t
Vissez les vis type BTR sur les méplats. a?ge e 0| étre comme indiqué sur le schéma. . i |§er e bon trou.
Apriete los prisioneros firmemente en las partes planas del eje. El &ngulo de (V}) debe ser tal y como se muestra en el dibujo.

Utilice el agujero correcto. B
RIITER. i Top/ Front
Pay attention to the lengths. Oben / Haut / Arriba Vorne
Unterschiedliche Léangen beachten. Avant
Attention aux longueurs des piéces. @ Delantero
Preste atencion a las longitudes. \ J/

(s ERU T TSR, ESODIRICHEILIT S, xyOvIHEES,

=Ml Pay close attention here! Assemble in the specified order. Apply threadlocker (screw cement).
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Verwenden Sie Schraubensicherungslack.
Attention! Avis important! Assemblez dans I'ordre indiqué. Appliquer du frein filet.
Preste atencion. Realice el montaje en el orden indicado. Aplique liquido fijatornillos.




7 %"~ JX— / Shock Absorber
StoBdampfer / Amortisseur / Amortiguador

FUNR—ER Y
Shock Piston
Déampferkolben
Piston d'ammortisseur

Piston

2.6x6.8x05mm7T Y v—
Washer
Scheibe
Rondelle 2.6x6.8x0.5mm
Arandela 2.6x6.8x0.5mm

80 6.8mm &> /\—TV R
Shock End

Cover the shaft with cloth r
before gripping it with pliers. |

Schiitzen Sie die Kolbenstange
mit etwas Stoff oder Papier.

Pour ne pas rayer avec la pince,
protégez la tige avec du papier

80
v T hCEEEE. DHD, .

Q YAV F 12— %7Tmmic

hy b9,

Cut the Silicone Tube to
7mm Length.

Silikonschlauch auf 7mm
abléngen.

Découper une longueur de
7mm de la durite silicone.

Corte el tubo de silicona

ou du tissu.
Cubra el eje con un trapo para
evitar rayar el eje.

con una longitud de 7mm.

Kugelpfanne | #932mm
Chape Amortisseur approx. 32mm
Roétula Amortiguador ca. 32n.‘1m
N I environ 32mm
C- ,,,,,,,, 4 aprox. 32mm
26mm FAOYF Y b @)6.8mm VINRIR—L
— Nylon Nut Taper Ball
B — 0T Kunststoffmutter Kugel - /
Shock Shaft A _IE_C“’“ nﬁloln Rotule 6.8mm
Kolbenstange @ uercayon Rotula 6.8mm
Tige d'amortisseur >~y L0 4
Eje amortiguador
(T [T 0 10 20 30 40 50mm
ffffffffff 4

%"~ JX— / Shock Absorber
StoBdampfer / Amortisseur / Amortiguador

> X NVETF, AL EROMEBELE TAND,
Pull down the piston and slowly fill in oil.
Kolben nach unten ziehen, langsam mit Ol befUullen.
Placer le piston en position basse puis remplir doucement d ' huile.
Tire del piston hacia abajo y rellene con aceite.

m No.SIL0350

) AV A1 IL#350
Silicone Oil #350
SilikonQl #350

Huile de silicone #350
Aceite silicona #350

O~Imm

BN
Piston
Kolben
Piston
Piston

o< DHETEE, JUEZE D,

Then, gently move the piston up and down to get rid
of air bubbles.

Bewegen Sle den Kolben langsam auf und ab, bis
keine Luftblasen mehr Im Ol sind.

Puis, actionner doucement le piston de bas en haut,
afin d ' éliminer les bulles d ' air.

Ahora mueva el piston hacia arriba y hacia abajo para
eliminar las burbujas de aire.

[ »o>—EMOuBZT
! 1IN ERT .

Add oil one more time !
up to the brim. |
Dampfer nochmals bis
zum Rand befillen. !
Ajouter de | " huile :
I

I

I

I

I

I

I

encore une fois,

jusqu ' au niveau.
Rellene de aceite

hasta el borde.

» 2 L—RICE K HMERT 2,
A L—XCEIM RN E F (L
AN ZEANET,

Ensure smooth piston
movement. Should a
piston not move smoothly.

Der Dampfer muB sich leicht
bewegen lassen, ggf. die
Beflllung wiederholen.

S 'assurer que le piston puisse
opére doucement. sinon.

Asegurarse que el piston
se mueve suavemente
arriba y abajo.

I
I
I
I
I
I
I
I
:
> 69 % @5 Ich e, BINfAAILE |
sEED, @) ,09 £ T3, !
Put @8) onto wipe up any excess oil |
and screw on @9 together with §7) . [
Setzen Sie die Dampferversch-luB kappe :
auf und schraubcn Sie den Dampfer zu. |
Wischen Sie ausgetretenes Ol vom Dampfer ab. :
Installer la membrane sur le corps . |
supprimer les exces d ' huile et visser le !
bouchon @7 avec 89, |
Coloque la membrana en , |
limpie el aceite sobrante y coloque !
enroscando 7). :

4 4ty MEIZTS (B,

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

x¥OY VA EED,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

BEEA S0
Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!
Debe comprarse por separado.




%"~ JX— | Shock Absorber
StoBdémpfer / Amortisseur / Amortiguador
UV Fa—TOMNEET ST,
Slide the silicon tube.
Silikonschlauch aufschieben

Glisser le ressort.
Mueva el tubo de silicona

> 27UV EEHTEIEANS,
Compress the spring and install §3).
Driicken Sie die Feder zusammen und schieben Sie (@3) auf.
Compresser le ressort pour monter .
Comprima el muelle e instale .

N
#10mm
1 approx. 10mm
T i ca. 10mm
Hﬂ%ﬂm environ 10mm
aprox. 10mm X4
J
1 O % —7Rt - /\—/ Servo Saver S
Servo Saver / Sauve-servo / Salvaservos ' @
4 g @
s
| @)
=\ -~
N>
#995mm /
approx. 95mm / ca. 95mm / o
,_environ 95mm / aprox. 95mm T
VQ\ —
ael, _I:I‘_

@’ #9117mm /

approx. 117mm/ca. 117mm /
environ 117mm / aprox. 117mm

(20

Q— ()
N\ J
0 10 20 30 40 50 60 70 80 90 100 110 120 130  140mm
@3)5.8mm EOR—)L (3R) @P3x110mm Ay R -----oo- 1
Pillow Ball (silver) Rod Anlenkgestange
Kugelschraube (silber) Tringle Tirante

Rotule (argent) 5.8mm S

ILULLLLLLLLLL

Rétula 5.8mm (Plateado)

@ 77777777777 2 3x135mm [ 1
Rod Anlenkgestéange

. . Tringle Tirante
@)5.8mm R—)LTV R

JULLLLLLLLLULLLY

Rétula )
Servosaver Feder Axe de sauve servo Eje salvaservos

Ball End LU
élrllgelpfanne BY—REAN=2TY VT (IR A A @1 /N—Fv
ape Servo Saver Spring Saver Shaft Servosaver Welle Saver Nut

- ,,,,,,,, 4 Ressort de suave servo
® Muelle salvaservos

Servosaver Mutter
Ecrou de sauve servo
Tuerca

4ty MEIZTS () . / Assemble as many times as specified. /
had Sooft wie angegeben zusammenbauen. / Assemblez aussi souvent qu’indiqué. / Repita las veces sefialadas.




1 1 % —7Rt A /\—/ Servo Saver
3x45mm
Servo Saver / Sauve-servo / Salvaservos

3mm 7o VIMFv bk
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

@)5x37.5mm ¥+ 7k
Shaft
Welle
Axe 5x37.5mm
Eje 5x37.5mm

O]

ffffffffff 1
3x45mm Fv¥ v FER
Cap Screw
Inbusschraube
Vis
Tornillo allen
@ AR AAAAAARSSSSSSSAAARAAR
ffffffffff 1

1 2 FY Ry 7 X [ Gearbox
Getriebegehause / Carter de différentiel / Caja de transmision

GY26T 2704 v k
Sprocket
Ritzel
3x10mm Pignon de chaine
Pifion
GD26x16mm £ ®varvrhy7
Pin Joint Cup
Stift Getriebeausgang
Axe 2.6x16mm Noix de cardan O O
Pasador Vaso salida palier O
— N0
RSATFr—v
Drive Chan | N
Antriebskette
Chaine
Cadena

tevy—vrIh
Center Shaft
Mittelwelle
Axe central
Palier central

3x10mm TPE'R
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
| o - 2

5x4mm v hEXR
Set Screw
Gewindestift
Vis BTR 5x4mm
mm Prisionero 5x4mm

(B)8x 16 x5mm N7 U4
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

L{ BEIER.
Note the direction.
Einbaurichtung beachten.

Fijarse en el dibujo.

xyOyvIHlERS,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Notez le sens. Appliquer du frein filet.
Aplique liquido fijatornillos.

N &S DIRICHIT S,
il Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

10




1 3 FY Ry U X | Gearbox
Getriebegehéduse / Carter de différentiel / Caja de transmision

3x10mm TPE'R
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
ﬂ“‘\\‘\\‘\\“\‘\“\‘“ —————————————————— 8 3x10mm 3x10mm

3x8mm EX
Screw
Treibschr
Vis 3x8mm

Tornillo 3x8mm
ﬂmmmmm\ ffffffffffffffffffff 4

@66 x 12 x 4mm X724
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

3x8mm 3x10mm
L{ MAEICER xyOv I HERS,
Note the direction. Apply threadlocker (screw cement).
Einbaurichtung beachten. Verwenden Sie Schraubensicherungslack.
Notez le sens. Appliquer du frein filet.
Fijarse en el dibujo. Aplique liquido fijatornillos.

11




1 4 FY7Rw o Z / Gearbox
Getriebegehause / Carter de différentiel / Caja de transmision

3x 10mm TPEX

TP Screw
LK Treibschr
Vis TP 3x10mm .= ; N
Tornillo 3x10mm TP [I)\rize/rcjh;:nl g
\‘\‘ ,,,,,,,,,,,,,,,,,,
i 2 Antiebskett
. 4x4mm  Chaine
4x4mm Y AEX
Cadena
Set Screw o

Gewindestift
Vis BTR 4x4mm
m Prisionero 4x4mm

(66 x 12 x 4mm N7 U4
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

RS 7Fr—vic GO 70Ty b &3>t 0
Hook the Drive Chain on Sprocket.

Die Antriebskette auf das Zahnrad aufsetzen.
Accrocher la chaine de transmission sur le pignon.
Instale la cadena en el pifion

1 5 XA > F£Y /Main Gear
Das Getriebe / Couronne principale / Corona Principal

amm 7 SV IMFAIAYF Yk
Flanged Nylon Nut
Stoppmutter
Ecrou Nylstop épaulé
Tuerca nylon con collarin

©)6 x 8 x 3mm X %L
Metal Bushing
Lager
Bague Métal 6x8x3mm
Casquillo Metalico 6x8x3mm

@Bx 11 x4mm 7L HZ5—
Aluminium Collar
Aluminium Stellring
Collier en aluminium
Casaquillo distanciador

4mm

692/ —xr oM @)z #OAL.

Install @to the indented part of .

Teil @ in Teil einsetzen, wie dargestellt.
Monter sur la courrone .

Instale §7) en la pieza dentada ©9-

W EHSDIEICHEIITS, > xyaOyoH=ERS, o AET S L SICHEILT S,

Bl Assemble in the specified order. Apply threadlocker (screw cement). i Ensure smooth, non-binding movement when assembling.
In der angegebenen Reihenfolge zusammenbauen. Verwenden Sie Schraubensicherungslack. Das Teil muB sich leicht bewegen lassen.
Assemblez dans I'ordre indiqué. Appliquer du frein filet. La piece doit pouvoir pivoter autour de la vis.
Realice el montaje en el orden indicado. Aplique liquido fijatornillos. Asegurese que la pieza se mueve suavemente.

12




1 6 E£—% — / Motor
Motor / Moteur / Motor

3x8mm FvrvIER
Cap Screw
Inbusschraube
Vis
Tornillo allen

4x4mm Y hEZX
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

Ty —
Washer
Scheibe
Rondelle

Arandela
,,,,,,,,,,,,,,,,,,, 2

DL > TEET %,
to insert a piece of paper.

Papier dazwischen passt.

FronaabteE (\voIva)id HIKSOTEE%E

Gears should engage firmly, leaving a gap only wide enough

Le pignon doit étre engagé fermement tout en laissant un
espace suffisant pour insérer un morceau de papier.

Inserte un trozo de papel entre la corona y el pifién fara
favorecer un funcionamiento suave.

Das Zahnflankenspiel so justieren, das gerade noch ein Blatt

NN

Holes for mounting.
Dieses Loch verwenden.
Trous pour le montage.
Agujeros a utilizar.

1 7 Y4 K7L — b /Side Plate
Seitenplatte / Flancs de chassis / Protector lateral

3x8mm EX
Screw
LK Schraube
Vis 3x8mm

3x8mm FvvIER
Cap Screw
Inbusschraube
Vis

@e6.8mm ERv k
Pivot
Kugelpfosten
Pivot
Bola conica

-2

Yry—Ia14Vh(S)
Chassis Joint (S)
Chassis-Trager (S)

Plot de chassis (court)
Soporte chasis (S)

Ol -

Front
Vorne
Avant
Delantero

3x8mm(Cap)
(A) EEsuEE®cants,
The flat surfaces of parts must rest against part .
Die abgeflachten Seiten von mussen auf Teil aufliegen.

Les méplats des plots de chassis @ doivent rester contre la piece .
Las partes planas de las piezas @ deben apoyarse en la pieza @

T RiE,
L] Temporarily tighten.

Vorlaufig festziehen.
Vissez temporairement.
Apriete de manera provisional.

BEIER. ERUTHI TS, L ERIA. AR, xyOy v HzeE>,

Note the direction. = Pay close attention here! For Left. For Right. Apply threadlocker (screw cement).
Einbaurichtung beachten. Vorsicht! Wichtiger Hinweis! Links Rechts Verwenden Sie Schraubensicherungslack.
Notez le sens. Attention! Avis important! Gauche Drolte Appliquer du frein filet.

Fijarse en el dibujo. Preste atencion. Izquierda Derecha Aplique liquido fijatornillos.

13




‘\ — Y MZ S £ :é o
N7 —iRw & X / Battery Box / Akkuhalterung Q Lz;f;r‘f;ifns nf’ust

Compartiment Batterie / Soporte Radio rest against part (05).
Die abgeflachten Seiten von
missen auf Teil aufliegen.

Les méplats des plots de chassis
doivent rester contre la piéce .

Las partes planas de las piezas
deben apoyarse en la pieza L

E?om ‘ 3x10mm \%

Vorne
Avant
Delantero L

3x 10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
ﬂ\‘\\‘\\‘\\‘\\‘\\‘\\“ """"""" 4 @yry—va v

Chassis Joint (L)

3x8mm EX Chassis-Trager (L)
Screw Plot de chassis (long)
LK Schraube Soporte chasis (L)

Vis 3x8mm
; Tornillo 3x8mm @ O
(i B 2

3x10mm F+ v FEX
Cap Screw
Inbusschraube
Vis
Tornillo allen

[ -~ s

1 9 '« K7L — b /Side Plate / Seitenplatte
Flancs de chassis / Protector lateral

AT —
Main Chassis
Das Chassis
Chéssis principal
Chasis

P

i/

Front / Vorne / ‘

Avant / Delantero

XA yyvy—%RfE, ERICRXIOY 7H]

ZE>TAEOLET,

Attach the side plates to the main chassis by
installing the six screws. Screw them in
completely and use screw cement.

Die beiden Seitenteile mit den sechs Schrauben
montieren. Schrauben mit Schraubensicherung
versehen und gut festziehen.

Fixer avec les 6 vis les flancs de chassis sur le
chéssis principal. Les visser intégralement et
utiliser du frein filet.

Instale los protectores laterales en el chasis
con los seis tornillos. Apriételos firmemente
y aplique liquido fijatornillos.

R1ES, Pd *PAY VB EES, %EEEU;BLC%ETL'C%O
Temporarily tighten. ) Apply threadlocker (screw cement). Assemble left and right sides the same way.
Vorlaufig festziehen. Verwenden Sie Schraubensicherungslack. Bauen Sie eine linke und eine rechte Seite.
Vissez temporairement. Appliquer du frein filet. Assemblez le c6té gauche comme le c6té droit.
Apriete de manera provisional. Aplique liquido fijatornillos. Realice el montaje de igual forma en ambos lados.
(2 JER U THIZI TS, L /IR, G,
=Ml Pay close attention here! For Left. For Right.
Vorsicht! Wichtiger Hinweis! Links Rechts
Attention! Avis important! Gauche Drolte
Preste atencion. Izquierda Derecha

14




20 A7 7YY —iR / Steering Servo
Lenkservo / Servo de direction / Servo de direccion

3x10mm TPE'R
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
[ o - 6

3x12mm TPER
TP Screw
LK Treibschr
Vis TP 3x12mm

Tornillo 3x12mm TP
s R 4

3x8mm EX
Screw
LK Schraube
Vis 3x8mm

Tornillo 3x8mm
ﬂmmnnnnn ———————————————————— 1

5.8mm EOR—)L (3R)

Pillow Ball (silver)
Kugelschraube (silber) —

Steering Servo
Lenkservo

Servo de direction
Servo de direccion

3x12mm(TP)

Rotule (argent) 5.8mm SN
Roétula 5.8mm (Plateado) €D ( A
O e . 3x12mm(TP) |
S w— |
- i | Mo e ol
3mm a>~rw #1mm @
Nylon Nut approx. 1mm @J! A dm
Kunststoffmutter ca. imm \l|f
Ecrou nylon environ 1mm 0 10mm @ 90 )
Tuerca Nylon aprox. imm |

3x10mm(TP)

Q CDONRZES,
Use these holes.
Dieses Loch benutzen. 3x10mm(TP)
Utiliser ce trou.
Utilice este agujero.

W S DIEICHEII TS,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

15




21 70K / Radio (. \ )
RC-Anlage / Radio / Equipo de Radio ALY F Red
Switch Rot X

Schalter Rouge
Interrupteur Rojo
Interruptor

AR IF—=7 Schwarz
Sponge Tape Noir
Schaumstoffband Negro
Collant double face

Cinta esponja adhesiva i
Red

Schwarz
Noir
Negro

Electronic Speed Controller
Mechanischer Fahrtenregler
Variateur mécanique
Variador de velocidad

J
{8 =ty vr—7
Sponge Tape
Schaumstoffband
Collant double face
Cinta esponja adhesiva
5 - EURFEE DIERICHE > THCIRT %0
22 707K / Radio . ) . Q Layout wiring as per instruction manual.
RC-Anlage / Radio / Equipo de Radio Kabelverlegung wie in Bedienungsanleitung angegeben.
Cabler en vous référant a la notice.
2% 20mm E'X Cablear remitiendose a las instrucciones de uso.
Screw
LK Schraube
Vis 2x20mm

Tornillo 2x20mm

(rommmmmm————" - 1

|
Q>

—=

éx_
0

@)

16




23 707K / Radio / RC-Anlage
Radio / Equipo de Radio

W7voey

Hook Pin it Q)
Karrosserieklammer Receiver
Goupille Empfénger
Clip carroceria Récepteur

Receptor

"\‘

Pt —iR ESCOI— RZEHEBVELSITER,
Ensure servo and ESC cord are not caught.

0 10 20 30 40mm

lsssbissadsndiaialuslialig

ZRyy 7Oy
Sponge Block
Schaumstoffklotz
Mousse de protection
Esponja de proteccion.

W =57 7r10107
Receiver Antenna Pipe
Antennenhlilse
Antenne de réception
Tubo de antena

40mmIic Ay k9%, / Cutto 40mm / Auf 40mm Zuschneiden. /
Couper a 40mm / Cortar a 40mm.

ZyrFA—RK/
Antenna Cord / Antennenkabel /
Fil d'antenne / Cable antena

s

(1<
7 =)
<
.

=

Darauf achten das Servo- und Reglerkabel nicht eingeklemmt werden.
Vérifier que les cables du variateur et du servo ne soient pas pincés.
Verificar que los cables del variador y del servo no se enganchen.

HY—IRI— REZERNERT 5,
Connect the servo cords to your receiver.
Servos am Empfanger anschlieBen.
Connecter le cable du servo au récepteur.
Conecte los cables de servo al receptor.

(® 71 EsCoa-rzET,
Feed servo & ESC cord through.
Servo- und Reglerkabel durchfiihren.

E

Passer les cables du servo et du variateur a travers
Pasar los cables del servo y del variador através.

TOROHREEZSEIC. ART I —%HEFT %,

Connect as per radio instruction manual.

SchlieBen Sie die Servos gemaB der Bedienungsanleitung Ihrer RC-Anlage an.
Branchez selon la notice de la radio.

Conecte siguiendo las instrucciones del manual del equipo de radio.

24 70> ~JX>JX— /Front Bumper / Vordere StoBstange
Pare-choc avant / Parachoques delantero

3x8mm EX
Screw
LK Schraube
Vis 3x8mm

Tornillo 3x8mm
ﬂmmmmm\ ffffffffffffffffffff 4

Q 30PN

Holes for mounting.
Dieses Loch verwenden.
Trous pour le montage.
Aguijeros a utilizar.

(o EBR U THIL TSR, / Pay close attention here! /
=8 \/orsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion.

17




25 70> ~JX>J)X— /Front Bumper / Vordere StoBstange
Pare-choc avant / Parachoques delantero

4x15mm E'R 3x12mm EXR
Screw Screw
LK Schraube LK Schraube

Vis 4x15mm Vis 3x12mm

: Tornillo 4x15mm Tornillo 3x12mm
i 5 ﬂnnnnmnn\nunn ———————————————— 6

3mm 7SV If[Fv bk

Flanged Nut
Stoppmutter
Ecrou épaulé

26 74 ')—J)\— / Wheelie Bar
Wheelie-Stiutze / Barre de wheeling / Barra antivuelco

3x10mm EXR
Screw
LK Schraube
Vis 3x10mm
Tornillo 3x10mm

(- 2

E7 EUVY
E-ring
E-Ring E7
Clips 7mm
Clip E7

W 25 DIRICHEII TS, / Assemble in the specified order. /

In der angegebenen Reihenfolge zusammenbauen. / Assemblez dans I'ordre indiqué. / Realice el montaje en el orden indicado.

18




27 74 ') —J\— / Wheelie Bar
Wheelie-Stiitze / Barre de wheeling / Barra antivuelco

2x8mm

3x15mm

2x8mm TPEZR
TP Screw
LK Treibschr
Vis TP 2x8mm

3x12mm X
Screw
LK Schraube
Vis 3x12mm

Tornillo 2x8mm TP

oS

3x12mm
?\
3x15mm 2 3x12mm F¥ v FER 3x15mm
Screw Cap Screw
LK Schraube Inbusschraube
Vis 3x156mm Vis

3x12mm(Cap)

(Cap)

%\3x12mm

Q ENSABE DRERER,
Use the 4th hole from the top.
Verwenden Sie das 4. Loch von oben.
Utilisez le 4éme trou a partir du haut.
Usa el cuarto hoyo desde arriba.

heelie Bar

28 A1) —=)\— /W
Wheelie-Stiitze / Barre de wheeling / Barra antivuelco

3x25mm(Cap)

3x20mm Fv v TEX
Cap Screw
Inbusschraube
Vis
Tornillo allen

3x12mm X
Screw

LK Schraube
Vis 3x12mm
Tornillo 3x12mm

@HH\\MH\H\HHMNHHMNHN ---2 C

i JULLLLLLLLLLLE R === === ==~ 4

3x25mm v v TER
Cap Screw
Inbusschraube
Vis

Tornillo allen

3mm 7oV If[Fv bk
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

4
N

6.8mm E7RwY k

Pivot

Kugelpfosten
Pivot
Bola conica

3x12mm

3x20mm
(Cap)

{13 (p8x100mm)

P4 0y VF%EZE%, | Apply threadlocker (screw cement). /

] \VVerwenden Sie Schraubensicherungslack. / Appliquer du frein filet. / Aplique liquido fijatornillos.

19



70y MY RAR> Y 5/ Front Suspension @’)O
*

Vordere Aufthdngung / Suspension avant / Suspension Delantera | &

: ==
(5)8x 16 x5mm NF YUY
Ball Bearing S m
Kugellager

Roulements a billes

Rodamiento

2.5x17mm £

= 2 N~
Stift
Axe 2.5x17mm 5x4mm
Pasador @
— RS 2 =
5x4mm v hEX
Set Screw
Gewindestift
) ROY—7 LOY—2
perneen | Oaten Ol
mm ,,,,,,,,,,,,,,,,,,,,,,,,, 2 R links markiert L links markiert
Marqué “R” Marqué “L” A
"R" derecha "L" izquierda

30 70y M RANRY 2 3> /Front Suspension
Vordere Aufthdngung / Suspension avant / Suspension Delantera

4x12mm Fv v FEX
i | OO SIN:12¢ é
Inbusschraube
Vis |= 84.5mm =| |= 114mm =|
Tornillo allen : : : :
EW ————————— 4 0 10 20 30 40 50 60 70 80 90 100 110 120mm
@rvoLhs—
Knuckle Collar
Lagerbuschse 4x12mm
Bague guide de fusée
Casquillo
70V KB 1>
For Front
Vorne
Avant
Delanteros
4x12mm
KRWHA/ Long / E
Lang / Longue / Largo
g7 / Short /
Kurz / Courte / Corto
4x12mm
Q WP Tk @ BLwyv 7k @ RS ITEE,
Short Long Pay attention to the lengths.
@ Q Kurz Lang Unterschiedliche Langen beachten!
Courte Longue Attention aux longueurs des pieces.
Corto Largo Preste atencion a las diferentes longitudes.
N #5DIRICHEIIT S, V ERRAULSICHEIT S, = ER U THEIZI TS
Bl Assemble in the specified order. Assemble left and right sides the same way. =8 Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez dans l'ordre indiqué. Assemblez le c6té gauche comme le c6té droit. Attention! Avis important!
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Preste atencion.
L ERIFA. AR, pd <Py VElEZES, [ 7 A% ED,
For Left. For Right. ) Apply threadlocker (screw cement). %] Apply grease.
Links Rechts Verwenden Sie Schraubensicherungslack. Fetten.
Gauche Drolte Appliquer du frein filet. Graissez.
Izquierda Derecha Aplique liquido fijatornillos. Aplicar grasa.

20



Q abt3

Fit the line.

Der Linie nach ausrichten.
Aligner les reperes.

Alinear los puntos de referencia.

31 AT 7 ') I Steering
Lenkung / Direction / Direccidn

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
i 2

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

Tornillo 3x10mm TP F/H
S§§S§§§® ,,,,,,,,,,,,,,,,,,,, 2

— S - %27 / Short / KRUWJA / Long / #1mm / approx. imm /
1)
32 ATTIVY /Stee”ng Kurz / Courte / Corto @ Lang / Longue / Largo G ca. Tmm / environ 1Tmm / aprox. Tmm
Lenkung / Direction / Direccidn @ L= § e ST e B
L links markiert / Marqué “L” / "L" izquierda R links markiert / Marqué “R” / "R" derecha
=
A/j .

o
, N

v
@ #I64mm / approx. 64mm /
ca. 106mm / environ 106mm / aprox. 106mm

ca. 64mm / environ 64mm / aprox. 64mm v
o f

0 10 20 30 40 50 60 70 80 90 100 110 120mm

#106mm / approx. 106mm /

@

@3 x120mm Ov K Rod Anlenkgestange
Tringle Tirante ---------- 1

UL

@3 x80mm O K Rod Anlenkgestange
Tringle Tirante — ---------- 1

L AN

@)5.8mm EOR—IL (R)
Pillow Ball (silver) Kugelschraube (silber)
Rotule (argent) 5.8mm  Rétula 5.8mm (Plateada)

@ (- i

@7)5.8mm R—JLT> K BallEnd Kugelpfanne
Chape Rétula

ffffffffffffffffffff 4

@)3x5x83mm 55— Collar Gleitlager

3x8x0.5mm7yy—
Washer Scheibe
Rondelle 3x8x0.5mm  Arandela 3x8x0.5mm

F2WF / Short /
Kurz / Courte / Corto

@ REITER,

Pay attention to the lengths.
Unterschiedliche Léangen beachten.
Faire attention aux dimensions.
Fijese en las diferentes medidas.

KWA/ Long/
Lang / Longue / Largo e

L ERIF. AR, (2 JER U THII TS xIOY I HEED, Y 139 5 &S ICHIITS,
For Left. For Right. b=l Pay close attention here! Apply threadlocker (screw cement). E Ensure smooth, non-binding movement when assembling.
Links Rechts Vorsicht! Wichtiger Hinweis! Verwenden Sie Schraubensicherungslack. Das Teil muB sich leicht bewegen lassen.
Gauche Drolte Attention! Avis important! Appliquer du frein filet. La piece doit pouvoir pivoter autour de la vis.
Izquierda Derecha Preste atencion. Aplique liquido fijatornillos. AsegUrese que la pieza se mueve suavemente.

21




33 70y kY ANRY 3> /Front Suspension
Vordere Aufthédngung / Suspension avant / Suspension Delantera

«-0—

B/ Front / Vorne
Avant / Delantero

3x20mm

7.8mm ERR—IL (¢3)
Flange Ball (23)
Flanschkugel (¢3)
Rotule épaulée ($3)
Bola con collarin ($3)

O e

3x15mm Fv¥ v X
Cap Screw
Inbusschraube
Vis
Tornillo allen

[E - 4

3x20mm F¥ v TR
Cap Screw
Inbusschraube
Vis
Tornillo allen

El Ay ------ 4

3mm FAOYvFyk
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

Delantero

L ERIR. AR, oW %S DIEICHEII T2, L{ MEIER. TIUREED,
For Left. For Right. es Assemble in the specified order. Note the direction. Apply grease.
Links Rechts In der angegebenen Reihenfolge zusammenbauen. Einbaurichtung beachten. Fetten.
Gauche Drolte Assemblez dans l'ordre indiqué. Notez le sens. Graissez.
Izquierda Derecha Realice el montaje en el orden indicado. Fijarse en el dibujo. Aplicar grasa.

22




34 70y kY ANRY Y 3 /Front Suspension
Vordere Aufthdngung / Suspension avant / Suspension Delantera

BDe.smm R—)LTV R
Ball End
Kugelpfanne
Chape
Rétula

4x20mm Y hER
Set Screw
Gewindestift
Vis BTR 4x20mm
Prisionero 4x20mm

S

@) RN

4x20mm

@19 (p6x123mm)

4x20mm

6.8mm R—IL
Kugel
Rotule

3x15mm £+ v ER
Cap Screw
Inbusschraube
Vis
Tornillo allen

3x15mm

3x15mm

35 70> k%> )¢— [Front Shock / Vorderer Dampfer
Amortisseur avant / Amortiguadores Delanteros

3x20mm Fv v FER 70y KTV I8—
Cap Screw Front Shock
Inbusschraube Vorderer Dampfer
Vis Amortisseur avant
Tornillo allen Amortiguadores Delanteros

3mm FrAOvFvhk
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

3x4mm HIEX
F/H Screw
SK Schraube
Vis F/H 3x4mm

7Oy~ IN—

Front Shock

Vorderer Dampfer
Amortisseur avant
Amortiguadores Delanteros

; 3x20mm

V EARU &S IBIIT3,
Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

23




36 Y H X~ 3> /Rear Suspension
Hintere Aufhdngung / Suspension arriére / Suspension Trasera

(5)8x 16 x5mm NF YUY
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

2.5x17mm £

Pin
Stift
Axe 2.5x17mm
Pasador
— RS 2
5x4mm v hEX
Set Screw
Gewindestift
) LY —2 RONY—7
womoan | O - ORGn
mm ,,,,,,,,,,,,,,,,,,,,,,,,, 2 L links markiert R links markiert
Marqué “L” Marqué “R”
"L" izquierda "R" derecha

37 A A>3 > | Rear Suspension
Hintere Aufhdngung / Suspension arriere / Suspension Trasera

mmeE | Qe o e ¥

Inbusschraube 84.5mm | | 114mm |
1 f 1

Vis |< -
Tornillo allen

EW ————————— 4 0 10 20 30 40 50 60 70 80 90 100 110 120mm

@rvoLhs—

A
\

Knuckle Collar 4x12mm
Lagerbuschse

Bague guide de fusée
Casquillo

For Rear
Hinten
Arriere
Traseros

4x12mm

4x12mm

@ Q IR AN @ EWwyv 7k @ B R,

Short Long Pay attention to the lengths.
Kurz Lang Unterschiedliche Langen beachten!
Courte Longue Attention aux longueurs des pieces.
Corto Largo Preste atencion a las diferentes longitudes.
N #5DIRICHEIIT S, V ERRAULSICHEIT S, = ERUTHEII TS,

Assemble in the specified order. Assemble left and right sides the same way. =8 Pay close attention here!

In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!

Assemblez dans l'ordre indiqué. Assemblez le c6té gauche comme le c6té droit. Attention! Avis important!

Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Preste atencion.

L ERIFA. AR, pd <Py VElEZES, [ 7 A% ED,

For Left. For Right. ) Apply threadlocker (screw cement). %] Apply grease.

Links Rechts Verwenden Sie Schraubensicherungslack. Fetten.

Gauche Drolte Appliquer du frein filet. Graissez.

Izquierda Derecha Aplique liquido fijatornillos. Aplicar grasa.

24




38 Ay X >3 3> /Rear Suspension 0 0 2 3omm
Hintere Aufhdngung / Suspension arriere / Suspensién Trasera

@Ee.8mm R—LTV R
BallEnd Kugelpfanne S U ﬂ

Chape Rétula & Q *
C | &

@NLILTyya
Barrel Bushing Laufbuchse
Entretoise de rotule Espaciador

o {am 2

@4x35mm £y hER
Set Screw  Gewindestift
Vis BTR 4x35mm  Prisionero 4x35mm 4x7x16mm ZILIH5—

25mm

L -2 Aluminium Collar
Aluminium Stellring
3x12mm EX Collier en aluminium
Screw LK Schraube Casquillo distanciador

Vis 3x12mm  Tornillo 3x12mm
ﬂI|||||||||||||I||||||||| ffffffffffffffffffffffff 2 @ B

39 U A>3 /Rear Suspension ,
Hintere Aufhdngung / Suspension arriere / Suspension Trasera @

«O—

Bl / Front/Vorne
Avant / Delantero

3x20mm

@) 7.8mm EEAFR—)L (¢3)
Flange Ball (23)
Flanschkugel ($3)
Rotule épaulée ($3)
Bola con collarin (¢3)

Ol=t

3x20mm Fv v TEX

Front

Cap Screw Vorne
Inbusschraube ) Avant
Vis Delantero
Tornillo allen

EIi||||||||II|||||||||||||||||||II|||||||| fffffff 4

3mm FOY+vhk
Nylon Nut
Kunststoffmutter
Ecrou nylon

Tuerca Nylon

\ 3x20mm JUAEEZ, Wpl 2y METTS (),
A4 4 Apply grease. X Assemble as many times as specified.
” Fetten. Sooft wie angegeben zusammenbauen.
Graissez. Assemblez aussi souvent qu’indiqué.
Aplicar grasa. Repita las veces sefialadas.
BN = DIRICHEIZ T 2. V EERU&LSITHEIT S, L IR, G, L{ M EICER,
Assemble in the specified order. Assemble left and right sides the same way. For Left. For Right. Note the direction.
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Links Rechts Einbaurichtung beachten.
Assemblez dans l'ordre indiqué. Assemblez le c6té gauche comme le cété droit. Gauche Drolte Notez le sens.
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Izquierda Derecha Fijarse en el dibujo.

25




Y H X~ 3> /Rear Suspension

Hintere Aufhadngung / Suspension arriére / Suspension Trasera

3x15mm v v 77X
Cap Screw
Inbusschraube
Vis
Tornillo allen

(Elmmmm -

3mm FAAAYFv
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

YV HANR> Y 3 /Rear Suspension 4x20mm

Hintere Aufhéngung / Suspension arriére / Suspension Trasera

@19 (p6x123mm)

4x20mm

@BDe.smm R—)LTv R
Ball End
Kugelpfanne
Chape
Rétula

a=2

4x20mm v hER
Set Screw
Gewindestift
Vis BTR 4x20mm
Prisionero 4x20mm

6.8mm R—JL
Ball

Kugel
Rotule

Rétula
©O™ -

3x156mm v v 7R
Cap Screw
Inbusschraube
Vis
Tornillo allen

S 3x15mm

HSODIRICHEIITS, / Assemble in the specified order. / In der angegebenen Reihenfolge zusammenbauen.

7)) R%Z%® %, / Apply grease. / Fetten.
Assemblez dans I'ordre indiqué. / Realice el montaje en el orden indicado.

Graissez. / Aplicar grasa.

26



2 =

5§ E g

%] 1= 5
o8 o o

- oF q @

SES & ]

o | Pam 3
S \w"mmm @
90085 <

N\ £ 235 ]

n o282 5
NG EE 0o 3

rs299 g

S\ SEEE U2 o
) SrI<< <L
R o
= w B
”/_u

==

o

CHAI TS,
Bl Assemble in the specified order.

82 i
U i S
L@ g ®3 :
Qo 9 o g © HE
3 { &
£ 2 o 8 (e 1
S = 52 o &\ ‘
o ac
» | - O
IR Y
eO /ODSU
-— N\ <
c O o222
=8| p0ESS
o Fsegg >
) O .= ©
T2 ~xrI<< E
£
8 S :
c E &
n < >
= >0 £
> S
5o o 4 35 g
- 53 2
S i H
| © Ecbl X.3 5. oo N N E
s L == 8> uES =G5 > £ 2
Ls||+sE83 s 2 g T3 £ 52
~ 0 NZHC g NSo o = o T
g | ) & oE 8 £ e C
NBlltsegg: 2%¢ T E o< g g 3 ®
2 N=2c 20! > = = i~ = = =
= >50 5| T 2.2 = = g °
Wm oZ2df: «8=582 F _Wuw bnm 8 bb
IS Ay IS = B~ L3238 o8
SR =0 - = N1t Es
— 3 2
. — = NE3 35 o o
SEE S (ap) Ix
mn_ : | O ° — n ° - K

27

Das Teil ist nicht im Bausatz enthalten!

Doit étre acheté séparément!
Debe comprarse por separado.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.




44 74 Y / Wheels
Rader / Roues / Ruedas

{CA

RUMEDYZ4DMEILTHENLSICT 2,
L AR, HEIF, H Assemble 2 wheels for the left and 2 wheels for the right side.
For Left. For Right. Je 2 Reifen fuer die rechte und die linke Seite montieren.
Links Rechts Assembler les 2 roues droites et les 2 roues pour la gauche.
Gauche Drolte Prepare dos ruedas para la parte izquierda y dos para la parte derecha.
Izquierda Derecha
L{ MEICER. BifEEERITEET 5. [ a JER U THII TSR, 2ty MEIZTS (B),
Note the direction. %Y Apply instant glue (CA glue, super glue). =M Pay close attention here! Assemble as many times as specified.
Einbaurichtung beachten. Verwenden Sie Sekundenkleber. Vorsicht! Wichtiger Hinweis! Sooft wie angegeben zusammenbauen.
Notez le sens. Collez avec de la colle cyanoacrylate. Attention! Avis important! Assemblez aussi souvent quindiqué.
Fijarse en el dibujo. Aplique pegamento instantaneo. Preste atencion. Repita las veces sefialadas.

28




573 H,

(A

Flat surface.
Glatte Seite.
Surface plate
Superficie plana

2.5x6mm

3x8mm

DIBICHEL T, / Assemble in the specified order. / In der angegebenen Reihenfolge zusammenbauen.

o
5
B Assemblez dans l'ordre indiqué. / Realice el montaje en el orden indicado.

W

» / Assemble as many times as specified. / Sooft wie angegeben zusammenbauen.

2ty MATT (f)

X2

Assemblez aussi souvent qu'indiqué. / Repita las veces sefialadas.

[+
=
[53
= O
=
58
e =
5 2
Lo
—a
=
B® 2
=
m O
=g
o
(13
2
ks
=
ﬁ.q
5 N
N
= O
o
L5
=1
-~ @©
.S
B 3
= @
= £
H 35

29

3x8mm

IS

- 1..‘,9 &
N 2
o © m“:\.;&f S N

Derad

S
-
@
(8]
o
o
—
S
O
=
©
] =
8 @
o) a 3 )
g < =3 a T « U 8 <
o A . O = S T o ;
? 2 2 | N £ K_EB |
%S A (&} Dy xY NEgs2
<8 | = TS| 2852 | 258gE
o 5 || (5858 <¢(nSz e
=0 N ] ] = NN E < SL=0
T PN 5 DA %x8BS | N82wy!
= 38 88 -al|2es9E | »Ifx<
S a o=t v @ KL 348 ek o
[} Z, ) Xo5=o .9 0o cosL ~ S %m g
N a8 = 2DEZS hEl|-g8822 | g53e%!
s N | 3EZ® Ex|| EaBES g@=>a
LY FEE88 EVEE -2
Lo \ & KESocwzT (d®} RFE58 o
4{\‘1\-&- D e @ ) N

#H31T%, / Assemble left and right sides the same way. / Bauen Sie eine linke und eine rechte Seite.

<

[

e
Assemblez le coté gauche comme le cté droit. / Realice el montaje de igual forma en ambos lados.

EERU&

L4



Use the 5th hole from the top.
Verwenden Sie das 5. Loch von oben.

ENSEEBDNRZER,

A

/ Body Shell

TA

Utilisez le 5éme trou a partir du haut.
Usa el quinto hoyo desde arriba.

Karrosserie / Carrosserie / Carroceria

/_R\

o

kb

[

T
ey

i

=&

<em?°

TP Screw

2x8mm TPE'ZR

=2

Vis TP 2x8mm
‘ Tornillo 2x8mm TP

LK Treibschr

/ Body Shell

T A

.‘l\\;

A
i

!

R
(S —h
"

Karrosserie / Carrosserie / Carroceria

.

Goupille de carrosserie

Karosserieklammer
Clip carroceria

Body Pin

BRTF 1>

-

KD &S ICHFT
BELEMDAULMNETT,

@ RT 1 EVF,

Greifen leicht biegen, wie dargestellt.
carroceria para facilitar la instalacion.

Courber les clips de carrosserie

Slightly bend the body pins as shown
comme indiqué.

in the diagram for easier removal.
Sicherungsklammern zum besseren
Doble ligeramente las presillas de

ﬁj}¢%

30



7 #0714 N =BT %3HBE / When installing fog lights / Bei der Installation von Nebelscheinwerfern
Lors de l'installation de phares antibrouillard / Al instalar luces antiniebla

Q ty AMIBOEZ,
Attached screw

Befestigte Schraube
Vis attachée

Tornillo adjunto U

H
e
A Q
FH—IL @
Decals €B

Aufkleber €B FH=ILE®
Autocollants €B Decals €B)
Colocacion de Adhesivos € Aufkleber €9
Autocollants €9
Colocacion de Adhesivos €9

W 7S DIEICHEII TS, / Assemble in the specified order. / In der angegebenen Reihenfolge zusammenbauen.
sl Assemblez dans I'ordre indiqué. / Realice el montaje en el orden indicado.

31



Y414 KI5 —OEUTT / Installation of side mirrors / Einbau von Seitenspiegeln
Installation de rétroviseurs latéraux / Instalacion de espejos laterales

( N

@) 7 v E> (4mm) @oy>y P3
Hook Pin (4mm) O-ring P3
Karrosserieklammer (4mm) O-Ring P3
Goupille (4mm) Joint thorique P3
Clip carroceria (4mm) Junta Toérica P3
== 2 @ ' ——————————————————— 2 V!

DWW 75 DIEICHELT S, Ll 2nmO R % BT (Bl) . V EARU &S ITHEITS, Py FEEER TEHET 5,

ol Assemble in the specified order. Drill holes with the specified diameter. Assemble left and right sides the same way. (I Apply instant glue (CA glue, super glue).
In der angegebenen Reihenfolge zusammenbauen. Bohren Sie Lécher im angegebenen . Bauen Sie eine linke und eine rechte Seite. Verwenden Sie Sekundenkleber.
Assemblez dans l'ordre indiqué. Percez des trous dans le @ indiqué. Assemblez le coté gauche comme le ¢té droit. Collez avec de a colle cyanoacrylate.
Realice el montaje en el orden indicado. Perfore agujeros con la medida indicada. Realice el montaje de igual forma en ambos lados. Aplique pegamento instantaneo.

32




LEDZHR{I1 5155
When install Optional LED Lights (Must be purchased separately!)

Beim Einbauen der OPTIONAL LED Leuchten (diese muessen separat erworben werden)
Lors du montage des lumiéeres LED (doit étre acheté séparément !)
Al montar las luces LED (Deben adquirirse por separado!)

<7OYK~HE> P A5ED D97054-4B% 2y NAERLEY,

< For Front > Prepare 2 sets of 97054-4B (sold separately).

< Vorne > Bereiten Sie 2 Satze 97054-4B vor (separat erhaltlich).

< Avant > Préparez 2 jeux de 97054-4B (vendus séparément).
Prepare 2 juegos de 97054-4B (se venden por separado).

< Delanteros >

2x4mm MY Ay T AER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

LED 2k w/{—
LED Mount

LED Montage
Support de LED
Soporte del LED

Q) 77y SALTER,
Use it by removing from body set.
Aus der Karosserie zu entfernen.
Retirez le support de LED de la carrosserie et l'installer comme indique.

~ J Uselo retirandolo del cuerpo.
<UVH> > 755D 097054-2B% 1ty NAEBLET.

< For Rear > Prepare 1 set of 97054-2B (sold separately).

< Hinten > Bereiten Sie 1 Satz 97054-2B vor (separat erhéltlich).

Préparez 1 jeu de 97054-2B (vendus séparément).

< Arriere > ;
< Traseros > Prepare 1 juego de 97054-2B (se vende por separado). @\@
>
2x4mm MY IV I AER
Button Hex Screw
Inbus-Halbrundschraube 97054-2B
Vis BTR a téte ronde
Button hex tornillo
,,,,,,,,,,,,,,,,,,,,, 2
LED R kv /=
LED Mount ox4mm
LED Montage f
Support de LED %
Soporte del LED
If—'/-\ 777777777777777 > 6
A N/
o
2x4mm
1=V, N K Al
. N Part Names Description (Far)
Q) £7 ey b rSALTER, 97054 [ LED34 112y (05 /21T /L400 7)7)| 77 2ATLED 54 hA=y k[ oo
XEZ‘ gebry}gaer“;g'ef:% f;i";rf"t‘f’gyn:ﬁ‘ -2B | LED Light Unit (95/2 Bulbs/L=400/Clear) | 2 clear LED light unit.
[ ° 5 W [ - 17 174 =] -\
Retirez le support de LED de la carrosserie et l'installer comme indiqué. 9?‘?34 ﬁDDﬁg;?Un/n}\(équ/éﬂb/s}'[ﬁgé/gléér)) Z():Iia:rﬂLEElg ﬁg;hl; ilLr;t/ b 1320

Uselo retirandolo del cuerpo.

33



@ 5% / EXPLODED VIEW / EXPLOSIONSZEICHNUNG 3 —#/{—Y8EL TWa =y hie D E T, G \ axiomm—@,
Note that some parts are not sold as spare parts! 3x25mm(Cap) >4 b )
VUE ECLATEE / DESPIECE Vorsicht! Einige Teile sind nicht als Ersatzteile erhéltlich! )= % IFW472GM ¢ ) & MA332 !
Attention! Quelques piéces ne sont pas a acheter Shock Absorber

== ‘\\ S MA
TS 2x8mm(T

comme piéces de rechange! StoBdamper
2x8mm(TP)\@ Pr— kT — jAtencién! Algunas de las piezas no se venden :mog!sset{r N
NI N Dummy carburetor por separado mortiguador o—B)IF54
70y kX X— N y N

Dummy Vergaser
Carburateur factice 3x3mm

]

Front Bumper
Vordere StoBstange )

Carburador falso N \¥:
Pare-choc avant 3x4mm(F/H ’ -
Parach delanter Q/ (F/H) 5 \‘2/" .
arachoques delantero i N 3x20mm(Cap)—%’ \& ) {1 MA303C -
) 2x8mm(TP) Fy— A @MAsos o -
A\

Shock Absorber
StoBdamper
Amortisseur
Amortiguador

’

(®MA303C .

N

N
3x12mm—§ /’\,\
[
1 A

<
< > N
< o S B
N 3
< N N
N R 3
S b N
NG o N < N —
N N e
(S < N
<
A N9 AN !
N o
3x8mm SN N AN 3 | \
s N N .
N N
> ERN N - N
N s N, -
N N
N N
N N N
N

Q

@DMA352 / MA3S6. R

_ 3x3mm g (TP ~~—(5)BRGO05

]
3mm 7N SN

3x10mm(TP)

3mm
3x8mm *Q@\
N

MAO73BKD

G9MA108B @\\

3
s R0

_ -~ Differential
- Gear Differential
Différentiel
Diferencial

@®MA33—@ @)

N
Q
N

sy— @ E)IFs4
Shock Absorber §
StoBdémper

Amortisseur

Amortiguador

3x4mm(F/H)

2mmy
Cap) 4
O @IF150 kg
N N :
. ®BRGo0s—(@) 8 @i

N N Iy

\\\MA055B J

N
N

=2
; ?
5 2
T w
vs)

\

R —

4x4mm o - -
B %\
70)97044-16 3m

-%
Z
g
o

L
@MAHA03W
(

74 ‘r MAO12 3x8mm(Cap d}
7 ()—. IFW472GM ’ ; (37)LA43 / MA334B &—3mm 3x10mm(TP)
© Copyright 2021 KYOSHO CORPORATION / Z4EUTiREi e 5 & ®

/j/\ 3x12mm(Cap)
%\Sxmmm

MA0S5B \ (%)  _.--C"
3x20mm(Cap) =T
3x10mm(TP) P )
, ) M/f%e v /1 MA353 3x20mm
- AN A
{91708 o N el 2.6x18mm (Cap)
(\~~ = S oY
S —— Q
B @ X mmy | . :
g X Differential
3x10mm(TP) @ MA0138 ) Gear Differential
Différentiel
3x15mm(Cap) @1)s2273 3x10mm N D:feer;enrl:iIZI
W0202
82273jj§8| \ 2.6x12mm(TP)
82273& | 6\ 5x4mm @ o
I Vilh ’
[
R S /!
Q-7 3x12mm(TP) 3x15mm
NS ° MA0558 @ 3x15mm(Cap) 3mm @hs2276 @ IFwar2am 3¢ | (C3P)
< - MA334B ! / '
) Q? EBMAIEE s, @Mas3s ®12848—& g\ AR T g (©sBrooos @WMAssg /MASSS
7 = 7 T . IF444-01 / MA359
® semm % ~ , MA074 B)MA353—F BRG005
BRG005 maozo @
l @ 3mm A MA334B / 97052
3x10mm {mA0558

IFWB25W /

e 3x20mm(Cap) Gy e— 4x4mm
K Shock Absorber
g 4x12mm(Cap) StoBdamper MA1 08B T
Kg X Amortisseur %
2 | ! Amortiguador __8) -
R E % 3x10mm(Cap) ® A
o R 3x10mm(TP) \\ 639MA103B
@ _--1 &
e | T ¥ (66)BRG006
@HMA013B é

USA-1 VE readyset

34

35



70> ~JX>JX— /Front Bumper / Vordere StoBstange

Pare-choc avant / Parachoques delantero

MABO74 / MAB405
GI)MABO74 / MAB405

/Gggj@—ﬂwmm

_@ﬁﬁ@—ﬂwmm

N
N
N

%—3x12mm

O)MA332 / MA333

52—+ JL % —/ Dummy carburetor
Dummy Vergaser / Carburateur factice / Carburador falso

MABO74 / MAB405 @

I
I
MABO74 / MAB405 W
o w
I
—&

MABO74 / MAB405

36




43#%[X] / Exploded View / Explosionszeichnung / Eclaté / Despiece

— > - - K—ERIN—VERFTEL TWRWI—YDNH D £,
7IF '\7 / leferem!al, . . . Note that some parts are not sold as spare parts!
Gear Differential / Différentiel / Diferencial Vorsicht! Einige Teile sind nicht als Ersatzteile erhaltlich!

Attention! Quelques pieces ne sont pas a acheter comme piéces de rechange!
jAtencion! Algunas de las piezas no se venden por separado

3x12mm P EX

F/H Screw

SK Schraube

Vis F/H 3x12mm
Tornillo 3x12mm F/H

<7AyK~/IYUY >

< Front / Rear>

< Vorne / Hinten >

< Avant / Arriere >

< Delantera / Trasera >

%> JX—/ Shock Absorber
StoBdéampfer / Amortisseur / Amortiguador

¥ WE351GM%Y > /8—t v i
EFENBZATYVTIFETT,
BE5E (MAQ75) DAYV
[F/RTY,

Springs included with W5351GM
Shock Set are black. Optional
MAOQ75 springs are red color.

W5351GM

Die Federn sind im Dampfer-Set
W5351GM sind schwarz. Otional
sind die Tuning-Federn MA-075
in rot erhaltlich.

Les ressorts d'amortisseurs de

la référence #W5351GM sont noirs.
Les ressorts options #MAQ75

sont rouge.

IFW149-02 (%) o
Los muelles incluidos con el

. |
I
| Amortiguador W5351GM
‘. 1
Q) @ | son negros.
| Los muelles opcionales MA075
| sOon rojos.

37



ARFIN—"J SPARE PARTS

% FOR JAPANESE MARKET ONLY.

K=V | A (F—No.EAK) |k 7Ef K=Y % | A (F—No.EAK) |k Ef
Part Names Quantity (FhA) Part Names Quantity (FtA)
MAOOB| S 6ac Spur Gear @x1 770 | [MA352| (1A CAUSHER FO-XX) 2860
MADIOB| Shrociar 1T | K o X 1| 880 (MAD CRUSHERIFOX) | 5905mmEXR. , x7
MAO12| orve Saver St Set |8 @ @ @ x1 660 S oo T8 Sarow X2
S oo Serew X SO Sorew X4
S Frangea Nut. X1 MA3S3] [ i PO L ERFO.00| B B B B @ @ x 1 1430
MAOISB) Sicarmg Crank Set | @@ @ @x 1 @x2| 60 | MA3sa| g T RIGHERED | @ @ x 770
MAO16| Srookar shatt |8 @ x 1 RISI| 440 | |MASSS| s Corer D CRUSHERFON( | X 2 1100
MAO17) bive Ghan- x1 880 | [MASSS| pa i Carr D CHUSHERFOAX| B0 2 1100
MAO0| ST o ser | C B ®x2 @x1 | 090 | |MASST| il St oD S 8 % 1 Ciix 1| 6050
MAO24| it St (1t hpey | @1 660 | | MA3S8| pix sl St itk S| 5B X 1 seammscranen X 1| 2640
MADSSB) e A L oA PORCE Kger)| © @ x 1 770 | MA359) ey i ot Bush [US A 2boe) | B B x2 550
MAOT2| 3 i G 1D FORCE KUISER)| © X 1 St e aoon 1| 770 | {MAB0| &bier Ben (USA iapegy | 9% 4 380
MEKD. | St P 2pe5BladeAD S| ® * 2 ave0 | (waBaos| Ui Dot gl o MR R 6 i b i i | 14300
MAO74 j’c‘;iﬁﬁzﬁm(ﬁgé? mAN) X1 e sﬁjx 1| 660 @ S@%x %@ x 15
MAOTS| Gl Spring (0 Sl 7o) | X 2 1320 "2 Dl xe
MK | Aok ey B FORGE e | 5 X 2 880 Window ek Seal” X 1
MAO77) G s (D FORGE KpUisER) | 2 70 Dt oS 15
MAOB1 | i St (L4 5/oponSas)| 1 X 2 660 7S Eton o e %28
MAIO1B| (s P EP) x1 1100 o Ao oo X 12
MATO2B| oo Mount x1 605 S et Serem X
MATO33| 1ot ey St Dx1 550 | "] Wnes! (Whierzpodiuacsy |2 1980
MA105| Sioar Sheet @ x2 198 | [MATA03) o o i S | & ® 2 7480
MATO8B| Gipper Piat x2 550 | "0 et e s i Srpastae)| @ ® @ x 2 9900
MA108| t>5-/TL7 (VYR 74=-2 7=~ VE) ) Y= LRRF U7 (Bx16x5) 2\
B | Center Bulk (MAD FORCE KRUISER VE) | 69) 62 (&) x 1 550 |  BRGOOS| Shiald Bearing (8x16x5) 2pos | &)X 2 715
ma201| (ot 00 T @ @x 1 @xa | a85 | [BRG00E| Shickd Bearing (ox1d) ducs | 80 X2 1100
(UAD FORGE KROSER VE) IF7 | Rnuokie Arm Gotat (apcs) | @ 4 880
MA301B éejgér\/ejrgéiszef (I'\:O([-:)?)E;(X) x1 1540 IF21 S\rﬁe{BZ‘vﬁ@é”aﬁTs(T])sT) @ @ x1 1320
MASOIC) mer By oo e D S| g i3 3 x4 | 1430 | |1Fa0-1| Gt it S C | X5 495
MAGOS| & G Frvor @ x4 990 | | 54 | QB Tapor bl (3pee) | E %2 390
MAS2| o Sl fwab CrustiEm) | B BB @@ @ x1| e0| | Foe |G tiEt sy |@x2 @@xa | 440
MA333 V'jvg(;)ege&ﬁr: EISIAjlil)\gZU/SJHE_R)) % oD 1540 IF103 g_;f%'rzrrti; Case @ @ x 1 550
IF106 | &35 fovel Guoar dar | ©*1
D A IR DX e | 1a30| P10 | E280TE> @ x4 220
MAS35] | sers Rt So (MAD CRUSHER)| () x 4 ssomnnon 4| 880 | | IF150 | 2ol BIG Jb ¥ 70 | @ xe 880
e TETECTCL 0740 .1 0| | e | 27 SEZLCANPD (e
A3 e iter MAD Serect 0k V)| 8 B X 1 1320 | |71 | B Tark Bush Set (iPg) | & X2 275
MA351| (UAD E'Faﬁu_'sﬁgRa/\\Ftd-yx';() @ 2860 | |"gp ghgc/k\ Shatt (673)|\ ©3) X2 880
(MAD CRUSHERFO209 | 2S08mmER 7 "G | e (commetlpestorseratn| X 4 1430
2 oo TP Serow X2 P2 el i i Gommeizpootiio)] © @ x4 gt/ x| 1100
Sxiomm Sorew X4 IM36 | S i St (10pcoin )| 89 X 10 220
Laga | T= VIV R 586120 [ 1) 330

38

5.8mm Ball End (12pcs)




ORGO03

IN—Y %

Part Names
0YUy7 (P3/7Zv7)10A

ARFIN—"J SPARE PARTS

AR (F—No.& A%
Quantity

K E A
(i)

% FOR JAPANESE MARKET ONLY.

=Y
Part Names
H—mRRk—>ty ~k(2A)

| AZA (F—No. & A%

Quantity

K E A
(HEsd)

BK | O-ring (P3/Black) 10pcs x10 220 82276 | Servo Horn Set (2pcs) @ x2 550
ORGOE| Sicons Qg (Relorane) 1apes| © X 15 a0 | o223 BT o™ [ 1m 770
05" | Sour enr (45T/TRIS ST Ready S| 0 X 330 | | 92638 | G2 bin 10008y @x10 220
wozoz| § 80T i oty ) | @x 10 770 | | 9%8*" | Soonas Tape (1100050 | @ X1 330
| SR 1) oo 3520 | 96772 | 13100 romm Shim US| @ X 10

(UNEGIMAD Series/FO-XX) | 2722 2t 2 96775 | el o1 oo S (10mag) | 0 X 10 330
12848 | Filow Ball 5y © @ x8 330 | {97001 | Govel St (rrmmenesBS1on | © X 6 660
17018K| Stor Strap (M 1 Biack) 18pes | @ X 18 275 | 97002 | Bt o es/phize)| X 10 275

1708 | Zotor Antonma (Biaciancs) | @ X4 Ao 4| 550 | | %008 | Fix (S onro sramiaea) | @x6 385
70602 | ki ety LS Tont L Noonar | 1 17600 | | 9708 | B oniommioptabinn, | 8 X 10 220
82135 | SIner Kot Femrer | B 1 5500 | | 9706% | Biion Goor (1071 OMigs 0y | D X1 e Sxax 1| 1210
i i@?gzcﬁéﬁég}?sf%ug) @® x1 900 | |o70s2 | gammATY ES%SE? @xs 440
82247 mﬂg ggEE%E%%%EBsgﬁllﬁégggg X1 22000 KB —VREBLTWVBW—YABD ET, ZOBA. RE/\—YEBNEATNTVET,
82273 | Jemroesas 1 -OOMW @i x1 @ @ x4 6600 oo | Cftince paoos o sot b v Gl | Aunas pozas 1 o v por Sparace

A7 3>IN—Y OPTIONAL PARTS

JAGRE 2 kN K TE A LR IACEDZE 4 kN K ZE A
Part Names Description (Ftar) No. Part Names Description (Far)
IF350 | B 09V IX—2 TV >y | Q) &z, 1010 | MAHAONRA=LIN=Xy% /Ly R/ | abd TR, 3080
714 | (S/54 M7 JL—/7-1.4/L.=70) | instead of Q0. SMR [2A/YyR7x=Z 7)L—%—20)| Use together.
Big Shock Spring Bty F 4 S Wheel (Silver Plating/Red/2pcs/ &3,
(SLight Blue/7-1.4/L=70) | For Shock setting & MAD FORCE KRUISER 2.0) | (2.8 gﬁ@@

IF350 | Ev /5 Y /X=X TV VT | Q) &5k, 547 (LR/ Yy R74=2 7)== 20)

-814 | (S/5°U—>//8-1.4/L=70) instead of @. 1210 | |MAT401) Tjre (| RIMAD FORCE KRUISER 2.0) 4400
Big Shock Spring Ty —ty TV MAH402| i{-LERTU-> 2N/ TyKI7997-)| Bpt TR,
(S/Green/8-1.4/L=70) For Shock setting KG | Wheel (F-Green/2pcsiMad Crusher) Use together. 2200

IF350 | Ew &Y )X\— T UV T | Q0 &35itm, 1210 MAH402| T4 =IL(7797 2 N[ X yRI Ty v=) | (D, 05) & i, 1980

-816 | (S/Z4 ~%'1)—>/8-1.6/L=70) | instead of 0. BK | Wheel (Black/2pcs/Mad Crusher) | instead of (2, @.

Big Shock Spring Ty —tyTF1V IR FAVYQRAN/RYRIZYIv-)
(S/Light Green/8-1.6/L.=70) | For Shock setting MAT402| Tjre (2pcs/Mad Crusher) 4400
IF350 | Ev I &Y \—=XTF) > &3, PBR74)L3/3 774y b2 A MADFORCEFO-XX) | &> /8—t v k 2 RAD

916 | (8//¢—7)L/9-1.6/L=70) instead of @0. 1210 | |MAWO18| pgp 0 Shock Set (2pcsMAD FORCEIFO-XX) | Includes 2pcs Shack Set | 7480
Big Shock Spring FYN—ty T« VIR 1ZN=$IRA 577 by MMADFORCEFOXX) | (3.0, (@ & i,
(S/Purple/9-1.6/L=70) For Shock setting MAWOTS| niversal Swing Shatt St (MAD FORCEFO-XX) | instead of @@,@,@. | 5280

My G J0— )4 z 1) — B A=t
lfgi’g ‘(CS///T?UQ/#/\ o-/}.gLJ:;o;] é;d}%f . 1210 | |MAW020 %I\%EDWJ UJ— z?/{Fg-;%xj) : ﬁ*}ti?%%éggg 8800
Big Shock Spring ey T S CNC Wheelie Tire set High precision machined aluminum,
(S/White/10-1.6/L=70) ,/2701 Shock/sgt{irnaa & (MAD series/FO-XX) most suitable for dress-up
IF350 | EY 75 V=TI XA, CNC 7Y5—H—R Y5 —OEBFR%EH— R
-6514 | (S/ 7'l — /6.5-1.4/L=70) |instead of @. 1210 | \MAWO21) (55 % & JMAD &) —X /FO-XX) | Guard for center drive train | 3520
Big Shock Spring B IN—tyTF 4 VI H CNC Underguard ) MAWO023/024 & #tFERa]
(S/Gray/6.5-1.4/L=70) For Shock setting (Gunmetal/MAD Series/FO-XX) | Cannot install with MAW023/024
T T . T — TS ST »
e5e (ts/ % % é‘\/7.;é-7.i/f:770) ti;d}%f @. 1210 | [MAWO023 L(%V ST 5y —/)t 7| B et for s 2970
Big Shock Spring B IN—tvTF 4 VI H 4WS Conversion Set MAWO021/024 & 7R a]
(S/Orange/7.5-1.4/L=70) For Shock setting (Mad Crusher) Cannot install with MAW021/024
IFW117| LSDF Y A 1 )L LSDF¥VEHERA L 550 MAWO025 CNC 73 F 97 b7 ~LMAD Y =X JFO-XX)| 7 )L S eTHIsL T s 7150
-01 | TCD Gear Oil For TCD Gear. CNC Aluminum Knuckle Arm (MAD series/FO-XX) | High precision machined aluminum
IFW472| fiA=Fy b (Th—/aA e L=y 3 Vi) (3D & i, 1430 MAWO028| H0713700h575 0y kAF-(RyRI7930-GPD) | ZIL S8 (@B & 5, 3080
BL | Wheel Nut (Blue/4pcsffor Serration)| instead of (3. GM | HD Al Front Lateral Rod Stay (Mad Crusher) | Aluminum  instead of ).
IFW472| A =Fy b (L RAAEL—Y 3 V)| (@ & 5t 1430 MAWO029| HD 713757540y KAF-(Ty KI5y~ CRED)| LS8 QD& 3eifts 3080
R Wheel Nut (Red/4pcs/for Serration)| instead of (5. GM | HD Al Rear Lateral Rod Stay (Mad Crusher) | Aluminum  instead of @9).
R=ILTV R (5.8mm/ \—F /12 A)| @) & e, 6.8mm/\— RKR—JL(BA) |@ &5,

LA43H| Bajl End (5.8mm/HarQ{1 2pcs) | instead of @7). 660 W0202H| 5 '8mm Hard Ball (5pcs) instead of (2. 770
MaBo74| USAT /¥ TaL=YaymT 4ty b | 4 UFRT 1~ 9900 97054 | LED 74 P12y (®5/ 20T /L=400/ 7UF)| U7 2/TLED 54 1=y b 880
USA-1 Non Decoration Body Set | Clear body set -2B | LED Light Unit (#5/2 Bulbs/L=400/Clear) | 2 clear LED light unit.

MA30a| 21V (1> F =2 A/FO-XX) | &b TR, 4180 97054 | LED 74 P12y pO5 /41T /L=400/ 7U7) | JU7 ARTLED 54 hIZy b 4o
Tire (2pcs/FO-XX) Use together. -4B | LED Light Unit (05/4 Bulbs/L=400/Clear) | 4 clear LED light unit.

MAH301| 7R+ =)L (TS v 77 /2 A JFO-XX) | @B & i, 1320
BK | Wheel (Black/2pcs/FO-XX) | instead of (3,05.

39




YKWO003
B

IN—=Y %
Part Names
KANAITOOL ¥4 +Z R 71/~ (6mm)
KANAI TOOL Screw Driver (Flat/6mm)

AR
Description
NEhEY NORRTDHNET,
There is a bit single article of a spare.

K E A
(Btr)
2420

YKWO004
B

KANAI TOOL ¥4 AR 74 \=(4mm/ 0 7)
KANAI TOOL Screw Driver (Flat/4mm/Long)

ZNENEY NORRFNHDET,
There is a bit single article of a spare.

2200

YKW020
TC

=Y %

Part Names
KANAITOOL 6 5L Y F K54 /)N~
(20mm/ F4>a—h)
KANAI TOOL Hex Wrench Driver
(2.0mm/Ti-Coating)

RR
Description

3mmAy 7 AEZBY =)L
Tool for 3mm Hex screw
FhZhEy NOBRTDHNET,
There is a bit single article of a spare.

K E
(B2)
2530

YKW005
B

KANAITOOL ¥4 7 AR 74 /(= (3mm/OV7%)
KANAI TOOL Screw Driver (Flat/3mm/Long)

ZNENEY NOBRTOHDET,
There is a bit single article of a spare.

1870

YKWO006
B

KANAITOOL 75 Z R Z4/8—(No.1)
KANAI TOOL Screw Driver (No.1)

3~dmm7 I AEZRBY -
Tool for 3~4mm Phillips screw
NENEY FORRTENHDET,
There is a bit single article of a spare.

2310

YKW007
B

KANAITOOL 752 RZ4 /{—(No.2)
KANAI TOOL Screw Driver (No.2)

2~2.6mm7 I AL ZBY =)L
Tool for 2~2.6mm Phillips screw
ZNENEY NORRTNHDET,
There is a bit single article of a spare.

2420

YKWO008

TERA—ILLYF(1/8 441 X)
T-Wheel Wrench (1/8 Size)

RA—ILHy NEY—IL
Tool for Wheel nut

3520

YKW025
B

KANAI TOOL 6 &L v F R 71 /{=(2.5mm)
KANAI TOOL Hex Wrench Driver (2.5mm)

3mmF vy TEZRAY -
Tool for 3mm Cap screw
ZNENEY NORRTENHDET,
There is a bit single article of a spare.

1980

YKWO030
B

KANAITOOL 6 &L > F K74 /{=(3.0mm)
KANAI TOOL Hex Wrench Driver (3.0mm)

4mmF vy TEZAY =)L
Tool for 4mm Cap screw
ZNEREY NOEEFNHDET,
There is a bit single article of a spare.

2090

YKW030
BPB

KANAI TOOL =LA ¥ I R 74 /8= (3.0mm)
KANAI TOOL Ball Point Driver (3.0mm)

Amm=E vy TEZRY -
Tool for 4mm Cap screw
ZNZEhEY NORRETDHDET,
There is a bit single article of a spare.

2420

YKWO015
B

KANAITOOL 6 L > F K54 /{—(1.5mm)
KANAI TOOL Hex Wrench Driver (1.5mm)

3mmty hEZRAY—IL
Tool for 3mm Set screw
ZNEREY NOEEFNHDET,
There is a bit single article of a spare.

1870

YKW055
BXB

KANAITOOL 7ty 7 Z K54 J{=(5.5mm)
KANAI TOOL Box Driver (5.5mm)

3mm7+y NAY—IL
Tool for 3mm Nut
ZNEhEY NORRTDHNET,
There is a bit single article of a spare.

2640

YKWO015
BPB

KANAI TOOL =LA ¥ b K74 15~ (1.5mm)
KANAI TOOL Ball Point Driver (1.5mm)

3mmtzy NEZXBY—IL
Tool for 3mm Set screw
ZNENEY NOBGTOHDET,
There is a bit single article of a spare.

2420

YKWO070
BXB

KANAITOOL 'y 7 2 K548~ (7.0mm)
KANAI TOOL Box Driver (7.0mm)

dmm~+ v NRY =)L
Tool for 4mm Nut
ZNENEY NOBRETDHDET,
There is a bit single article of a spare.

2750

IN—Y %

AR

K 7E A

JACVEA

AR

K E i

Part Names Description (F3A) Part Names Description ®A)
36219 SPHA 7Ty IU—<T— T4 DN NN ICER 1980 362618 KRF 27V LA RYART 1y 5= ARL=b | RU ART « BAY = 770
SP Knife Edge Reamer Tool for making holes on bodies. KRF Stainless PC-Body Scissors Straight | Scissors for PC-body.
SPHFAT7IvI)—X— TZ R | RF1 07y MEREI ICER KRF 27V LA RYART 1 hvd—h=T7 | RUART « BAY =
36219P| Sp’Knife Edge Reamer Plus | (&f3%) 2200 362628 | KRF Stainless PC-Body Scissors Curve | Scissors for PC-body. 770
Tool for making holes on bodies. B T IS5 TR —f
(with Measurerment Steps) 80165 J0AXLYF(5.5/7.0/8.010mm)| A7 7SI HRILG— 990

Cross Wrench (5.5/7.0/8.0/10mm)

Includes spare plug holder

JACVEA N K ZE A IN—Y % AR K ZE A
Part Names Description (FEA) Part Names Description (FEA)
Ew MRy 2 X DX T BRI R =Yy 7 A S - X /120x83x25mm
80460 | pjt Box DX Good for storing tools 17600 80465 Parts Box S Size / 120x83x25mm 165
Y X /542x300x397mm 80466 JS—Y Ry 7 XSS -+ X/ 89x36x26mm 3 A 440
Size / 542x300x397mm Parts Box SS Size / 89x36x26mm  3pcs
Ev bRy v R TEIIRICRE KYOSHO F+ U >4 /\y 7 L | %+ X /350x550x540mm
80461 | pit Box Good for storing tools 7480 87615B| KyOSHO Carrying Bag L Size / 350x550x540mm 9350
- X / 420x240x330mm g761s | KYOSHO Fr VI Tr=2(77v )| ¥ X 1320x560x220mm 4620
Size / 420x240x330mm KYOSHO Carrying Case (Black)| Size / 320x560x220mm
Y=Ly IR - X / 330x230x65mm KYOSHO F+ U747 —2Z (L v R)| 4+ X /320x560x220mm
80462 | 10| Box Size / 330x230x65mm 1980 87619 | KYOSHO Carrying Case (Red) | Size / 320x560x220mm | 4620
=Yy 7 A L H+ X/ 410x264x43mm
80463 Parts Box L Size / 410x264x43mm 1980
JIS—=YiRy 7 A M H X/ 232x122x32mm
80464 Parts Box M Size / 232x122x32mm 605

40




IN—Y %

Ny )—

EN

 TE

BATTERY

IN—Y %

% FOR JAPANESE MARKET ONLY.

S

R

71324

Part Names

SPEED HOUSE 7.2V 36HV

Ni-MH /¢y 71 —

SPEED HOUSE 7.2V 36HV

Ni-MH Battery

Description
BEEZYTIKENY T —
High voltage Ni-MH Battery

(i)
4950

GABA0T) 2N L — /¢y 4 (45C/7.4V)

Part Names
Gens ace LiPo 4000

GA-B-45C-4000-
2S1P-HardCase-8

Description
YRy 71U —
Li-Po Battery
Ay 7Ny T —
High power type battery

(i)
5280

GAC0100

IN—Y %
Part Names

Gens ace LiPo Ny 7Y =707 95 -(26 ) | £BF)
Charger Safeguard 2-6S Battery Protector | Use when charging a Lipo battery

kS
Description
RNy 7Y —RBRICER

Y TE
(Ht3d)

IN—V %

Z0m

S

 TE

TRANSMITTER

IN—V &

% FOR JAPANESE MARKET ONLY.

S

 TE

Part Names Description (FaA) Part Names Description (Fead)

80135 | Syncro KR-331 Z{EH () 5500 82137 | BEEY%—(Syncro KR431Tf8) | KR-432PTEABE > — | | 0
Syncro KR-331 Receiver -1 Voltage sensor (for Syncro KR-431T) | Voltage Censor for KR-432PT only

82136 Syncro Touch KT-432PT | 2.4GHz,4chi{SH 26400 82137 | mE Y —(Syncro KR-431T ) | KR-432PTERBE > — 2900
Syncro Touch KT-432PT | 2.4GHz 4ch Transmitter -2 | Thermo sensor (for Syncro KR-431T) | Voltage Censor for KR-432PT only

Ty FIRILT AT Syncro Touch KT-432PT KR-431T £ b

Touch panel type 82138 Syncro Touch KT-432PT KR-431T Set 28600

o137 | Syncro KR-431T L &—/{— [ 2.4GHz 4chZ (&1 4400 82142 A4y F (Syncro. ZEMA /3 V) | MBEOBWE Y54 701255~k 550
Syncro KR-431T Receiver | 2.4GHz 4ch Transmitter Switch (Syncro for Receiver / 3pin) | Highly versatile 3-pin type connector

KT-231P/KT-331P/KT-432PT{EFR "4¢ 82273 % —7R KS-5031-09MW | & kLY 917 &BFY 6600
for KT-231P/KT-331P/KT-432PT Servo KS-5031-09MW High Torque type with metal gears

41



VACAVE
Part Names
IR PIER)

Description
F7OVEH%RT U R

(Btd)

% FOR JAPANESE MARKET O

VACAVE
Part Names
SPR7UVTYFyR

Ra
Description
RF7YVTRAAIL

e ZE A
(Btd)

96162 Ring Gear Grease (3g) Teflon special grease. 440 96625 Special Bearing Liquid Bearing Oil
Y DEFRE RS N7 VT ERDMR R
Reduces wearing of gear Retrieves potentiality of Bearing.
3 ~ Al 3 A »
96508 | HG JaAhITUR YaA v NBEIYR 880

HG Joint Grease Grease for joint part.

BV OTHBICRE ERENZD
Use into metal joint parts. Reduces the wear

)V AAI)L SILICONE OIL

% FOR JAPANESE MARKET ONLY.

ACNE RAE  |KEf

Description | (£5)

IN—=Y &
Part Names

AR
Description |(##3A)

IN—=Y %
Part Names

AR
Description | ()

EUM\EINES

SIL | U327 JL#250 (40cc) 660 | | SIL | >U3>7-)L#1100 (40cc) SIL | ¥') 27 )L#200000 (40cc)
0250] Silicone Qil #250 (40cc) 1100| Silicone Oil #1100 (40cc) 200000 Silicone Oil #200000 (40cc)
SIL | U3 )L#300 (80cc) SIL | ¥U 327 JL#1200 (40cc) SIL | ¥Y 327 )L#300000 (40cc)
0300-8| Silicone Oil #300 (80cc) 1200 Silicone Oil #1200 (40cc) 300000 Silicone Oil #300000 (40cc)| | =7 F £1430
SIL | 2> )L#350 (80cc) SIL | YU 3>A A JL#1300 (40cc) SIL | ¥Y 3> A)L#500000 (40cc) | | for diffs.
0350-8| Silicone Oil #350 (80cc) 1300| Silicone Oil #1300 (40cc) 500000| Silicone Qil #500000 (40cc)
SIL | &Y > )L#400 (80cc) SIL | Y 37 )L#2000 (40cc) SIL | ¥Y a4 JL#1000000 (20cc)
0400-8| Silicone Oil #400 (80cc) 2000| Silicone Qil #2000 (40cc) 1000000| Silicone Oil #1000000 (20cc)
SIL | &Y > )L#450 (80cc) SIL | ') 3> A )L#3000 (40cc)
0450-8| Silicone Oil #450 (80cc) 3000| Silicone QOil #3000 (40cc)
SIL | > a7 )L#500 (80cc) SIL | &Y VA1 )L#4000 (40cc)
0500-8| Silicone Oil #500 (80cc) 4000| Silicone Qil #4000 (40cc)
SIL | 2Ua>AIL#550 (80ce) | | 4> /8—F SIL | YU 3>A A JL#5000 (40cc)
0550-8| Silicone Oil #550 (80cc) for shocks. 1210 5000| Silicone Oil #5000 (40cc)
SIL | &Y a>#)L#600 (80cc) SIL | ) 3> A4)L#6000 (40cc)
0600-8| Silicone Oil #600 (80cc) 6000| Silicone Oil #6000 (40cc) | | =7 660
SIL | >~ a>A+)L#650 (80cc) SIL | ¥U3>AA JL#7000 (40cc) | | for diffs.
0650-8| Silicone Oil #650 (80cc) 7000| Silicone Qil #7000 (40cc)
SIL | > a>A)L#700 (80cc) SIL | &) 7 JL#10000 (40cc)
0700-8| Silicone Oil #700 (80cc) 10000| Silicone Qil #10000 (40cc)
SIL | &Y > )L#750 (80cc) SIL | ¥V J># 1 JL#20000 (40cc)
0750-8| Silicone Oil #750 (80cc) 20000| Silicone Oil #20000 (40cc)
SIL | 2> )L#800 (80cc) SIL | &) 3> )L#30000 (40cc)
0800-8| Silicone Oil #800 (80cc) 30000 Silicone Oil #30000 (40cc)
SIL | &> )L#850 (80cc) SIL | &Y a7 )L#40000 (40cc)
0850-8| Silicone Oil #850 (80cc) 40000 Silicone Oil #40000 (40cc)
SIL | ¥ 3274 )L#50000 (40cc)
50000| Silicone Qil #50000 (40cc)
SIL | ¥ 327 )L#60000 (40cc)
60000| Silicone Oil #60000 (40cc)
SIL | ¥V 271 )L#100000 (40cc)

100000| Silicone QOil #100000 (40cc)

% @fm OTH ERS % FOR JAPANESE MARKET O

AFN
Description

IN—V %

K RE A
(Bisd)

IN—V%
Part Names

ANFN
Description

K E A
(BEsd)

Part Names

80823 [BigK2.0 EY hYw k 735w 7| 4+ X /1200x600mm 4400 96161 TV T4 VI UIA N NSV ZBAEYIA b
BK | Big K 2.0 Pit Mat Black (61x122cm)| Size / 1200x600mm Setting Weight Weights for balance adjustment

80823 | Big K2.0 E'w k¥ kb L K|+ X /1200x600mm 4400 96165 | 7 )L 2 57— 7 (40x2500mm)| A7+ O#IE. FemT—7 495
R Big K 2.0 Pit Mat Red (61x122cm) | Size / 1200x600mm B Aluminum Tape (40x2500mm)| Tape to repait/reinforce body

ECHRDEZE < Fll
Most suitable for fixation of the wiring

42



EXFyh-UVT -0y ovr— (1)

Screw, Nut, Ring, Washer (1)

% FOR JAPANESE MARKET ONLY.

RE ‘ B M [XEf RE ‘ £ AH Ed BE ‘ B AH K
No. Parts Names Quantity| (fiti&) No. Parts Names Quantity| (fiti&) No. Parts Names Quantity| (fiti&)
@ CAing. H  Faesonmortia (72 e e
1011 |G Amtorirbpeny 10p05] 220 | |UOSSEN| . v Fangoa Nt apes)| P2 | 220 | | 1S09008T| Bt 6 Tranmumintora o) |10P55] 440
(& Ehing IS L) Fae o et 8755 | 440 | | 1500007 i e 07| 440
12015 | E (et 510609 10pos) 165 | | USR] bl o (ool 90| 40| | 1S09012T| iy Gt namnnint0oes 1095|440
EYU > 7' (E2.0/10A) FIVZTSVvIFAOAYF Y b REVANY T RER
1-E020 E-Ring(E2.0/10pcs) 10pcs| 165 @I Aluminium Flanged Nylon Nut (I]mmmm Button Hex Screw
12025 | £ ria(Ea 610009 1090s) 165 [IHOGE| i) g gon | 922 | 390 | [ -512008 | G S0 O ernontsy 1098|275
12000 | & open 10905) 165 [IMOGTAC| b gt o o | 952 | 390 | |-312003 | Gncn SO RTINS opos| 300
12040 | £ e 610000 ropos| ves| | (jummmmm 6 S S0 Buton Soewened 6x310p0e) |1 0955] 440
12050 | £ e r10pon 10pos) 165 | 1502008 | o Sranuip oohopes, | |19 330 | |staoos| B G earioptsy [10Pcs| 320
12080 | i 6 610009 10p0s) 165 | 1502004 | i Soronup arcpes, | |19 220 | |519003H| Bncn Sromionmiorarioptsy [10P55| 350
12070 | E e Gapes) opcs | 165| | 1502606 | it ramiz amopesy | |10005 220| |11t oS0 opee) [109cs] 390
FE100 | it t0iopen) opos | 16| | 1502608 | it o oonopesy | [10005 220| 11| o0 ropes)  [109°5] 390
B ' FS02612 | 4 Soamipiontaitopes | |10005| 220 | |rstanton] B ctoriopee) |07 90
FN2016 | izt o10pes) 10p05) 220| | 1502618 | i Soromip satones)  [19%8 220 | | S190124| Buron Somtonaoe 2riopes) [10P53] 350
N2620 | s anopes) | [1000s| 220 | 1500008 | ot domnanonopon | |10 220| 1ot anope [109°5] 390
NSO24 | 2 10pes) 10p05) 220| | 1509008 | i Sroniipnariopes | [1995] 220 | |1510018 | Gron e mouoetariopes) |10PC5] 350
1-N4032 Zu‘ty(,\:‘fggﬂgélgm 10pcs| 220 | | 1-s03010 ém\gcfef;{,fﬂ(xmgélgm 10pcs| 220 | [1-513022H ;ﬁ;%ﬁ%?ﬁﬁl&;g@g]\) 8pcs | 330
B Koot 800012 | S baaones | |1o0es| 220 | |rstanasn] B e | 0% | 90
M2 o oo Amimammedapes) 5795 | 40| | 1803018 |5 ontey |1opes| 220 | | rstatesn| B S e asapen | %5 | 0
B v 1800018 | 5 Soromibrariones | |10Pes| 220 | | rsannen] B aricpes) 07| 90
NES3ON | Xk o0 Noton (posy |59 | 220| | 1503028 | B bonsopes | [1090s| 220 | 1510108 Brcn S tuenhaanornopos) |0PS5| 350
NS0SIN | Loy ntom aposy | spos | 220 | sososn | ST SLEERION S omes| 220 | [rstantan B S i atopeny | 005 | 90
NSOAON | Loy nytom aposy | 5Pes | 220 | sosane | g ey [oses| 220 | [rstanten| Bt S oo | 0% | 30
0SSN | ey nyiom aposy | 5Pes | 220 | soaon0 | g e 1oses| 220 | [rstanten B o | 0% | 390
NSOSON | a0y nylom aposy |57 | 220 | 804015 | g Sl e 1omes| 220 | [rstanten 6 e | 5708 | 390
NBOSON | ey ylom aposy | SPes | 850 | | oz | g e 1oses| 220 | [rstanann B sorpen | 0% | 30
B Koo tyion vt (OIS &1 Sai Tapng ocow SU022H ton Scrowbimexsapes) | 9% | 39
W Mmoo 5755 | 550 | | S020TP | 15 B scrowthizananonos © |1000s| 30| | (Y 2 erping Scrom
IS L) o (i) | 5755 | 390 | [ FS028TP | 15 B Scrowthzonaropes)  |19905] 30| | FSTRATPH 16 Bt ScrmHeniis oxpopes) 1995 390
DS | L o o) | 5995 | 330 | [ rS0mre T g e hapeey |10905] 30| 18T T b & ronehaoeaopes)09°5] 390
H  eosana SOOTP| 15 B Sorpanaropos) | |109%5] 220| | FSIOITPH| 11 B S ouniantofsopes | 093] 390
NSOSTE | i Fangea (s |10Pe5] 220 | [rsmmmee| 1o e e repesy . [fopes| 220 | | (7T e s
NAOISE | a5 Fanged (s [10P05| 220 | [1smaee| 1o e ey [1opes| 220 | st e At x| 50 | 50
HUOSE | o ene Frnged (usoueapen)| 99| 390 | |1soumte | TE e apony . [100es] 220 | |rstami| g oroapas | 87 | 550
HUOSER | e Panged (useedapes| 93| 390 | | HmoaTe | 10 ot g sy [10pes] 220 | |ttt B s | 8958 | 550
H Kinian Fanged ot FSOETP| 15 g Sorowverariopes) | |10905] 220 sttt oo | 593 | 550
WA e b | 95 | 550 | SOWITP| 16 50 Serouimerarioncs) | |10905] 220 vt oo | 95 | 550
HMBEAR ity s Homimam ey 4995 | 550 | | SIOTP| T2 B Scromtperaitopos) | |19 220 | | ST e Mgt 95 | 550
S0P 15 B Sorompunsonioncs) | |10005] 220| |tz B )| 923 | 550
FSOUISTP| 15 Bing Sorowmnrariopcs) | |10905] 220 |t B g % | 770
S0P | TF s Gonamransoriopesy | |10005| 220 | |1t g veaapen 475 | 850

43




EXFyh - UDT -0y —(2)

Screw, Nut, Ring, Washer (2)

% FOR JAPANESE MARKET ONLY.

mE m# AH hEf mE e AH kE( mf A hES
No Parts Names Quantity| (ftiA) Parts Names Quantity| (ftiA) g Parts Names Quantity| (%tiA)
FrvITER YIANYIRAEZR Dmmmm f&yﬂ%t‘x
Cap Screw Flat Head Hex Screw Titanium Flat Head Screw
522008 G S oo onies, | 08| 220 | S| enapen| 098 330 | [T g 1095 440
22610 | G S romzortopeey | 0| 20| [N enapen| 09 230 | 15300t oiopey 1095 440
1522012 G Sromivipteroimneey | o8| 220 | [ R e anopas) 10005 330 | st oopeh 1095 440
152201 | G Sromivipberespesy | o8| 220 | || o e anonas) 10705 330 | [ 1satneT | Ao 95 | 660
522008 | Gt S romivinipe || 08| 220 [ o A anomas) 10705 330 | |10 totpc) | 95 | 660
2008 | Gt S oo | 08| 220 | [rSmmon] o orionpes 10965 330 | 130T e | 93 | 660
520010 G & romiibrapty | o8| 220 | sz O oranpen 10005 330 | 1wt e | 95 | 500
2012 | G Sromivibinoey | 008|220 | [rsmos| o orishopes [10ves| 300 | | [ s
520015 | G Sromivibianey | o8| 220 | s o morshopes 10705 330 | [rsamt| ot | 95 | 550
52018 | G Sremiibiney | 08| 20| s oaghopes 10705 330 | st vt | 9% | 550
2020 | G S oo | e 220 [ oeonupes 10905 230 | 13T ot | 9% | 550
152022 | G S romivinompey | o8| 220 | [rsmame| e ananopas) 10905 440 | [rsamant| oz | 95 | 550
1522025 | G S romivionipey | o8| 220 | [rsmmmen| G aanonas) 10905 440 | [rsamT| o iorshp | %% | 550
52000 | G & ooy | e8| 20| [rsmoon| o macionpes 10705 440 | |13t o | 90 | 715
52035 | Gt S oniibaaes || 220 | [z e zhopes 10965 440 | [T o) | 5% | 715
1520010 | G S romiibiopty | 5008|220 | o] artsiopen 10905 440 | 1ot s | 595 | 825
B e MO i Cermwisanrartaiipes) | 90| 40| (130T it | 905 | 770
1-823006F g;éi:ﬁ%ié%;:;&;z{g\) 5pes | 440 1-534020H ga?l—iiﬂ@c?iﬁ%é?l\héﬁ/éﬁé? 5pes | 440 m 'ﬁtz\z: :atgH;;{ij?r a7;\)ping Screw
52008 | 0 atangeapen | P02 | 40| 1302t B apes | 572 | 440 | [vsommeT| 1 i drnc [ 1095|440
a0 | T vartangeatoey |75 | 40| | D 2 g screw VSSUIPT 15 g STt [107S5] 440
SO0 | G a0 amgecapen | P2 | 440 | 1T | T cvtopes[10pes| 220 | [vsamrser| 1 itataey | o955 | 440
Do 27 s SO | 16 Pt frend Scromiz vhopes) 1095|220 | [vsomnser 2o | 495 | 60
592008 | 1o ona SeromMbopes |10005| 220 | [rsomere| o T G e 1005 220 | s b | 4% | 660
159260 | 1 Serow(2 oviopes) |05 220 | [rsomoste| 7 BT o) 10 220 | (1M 10 e | % | 860
1-832612 :a? Iiicg’\g(igt(]lvlzz/égé)MOpcs) 10pcs| 220 1-533008TP :ll'—ggle?t lli\\;g\g?c’:fvcgl\?;;é/10pcs) 10pcs| 220 Gmmmmm ;o/:ni\ﬁead Screw
590008 | 1o ond SoremiMaxnopes) |10705] 220 | [ rsamore| 1 o) [109°5] 220 | | 1542008 | 28 e ey [109cs] 220
590008 | 1o ona SorewiManopes) |10905] 220 | [rsomare| oy [1095] 220 | | 1010 | o 8 Gopesy[109c5] 220
9010 | oo Sorowixi0nopes) |100e5| 220 | [ s0aste| 5 it 2T 0 oy 1005 220 | | 1542015 | A G Sl irsopes) |109e5] 220
90012 | ond Sopontocasnopes) |10905| 220 | [ rsomere| 7 S0 o) 10905 220 | | 1542625 | A Sremibis siopes) |199°5] 220
YIEX(M3x14/10A) TP Z EZ(M4x15/10A) FAREZ(M2.6x30/10A)
1-833014 | F1at Head Screw(M3x14/10pcs) 10pcs| 220 1-834015TP | 1p Fiat Head Screw(M4x15/10pcs) 10pcs| 220 1-842630 | Boyng Screw(M2.6x30/10pcs) 10pcs| 220
1-833016 I?ILa? E;jé’\gfgﬂe(}l{/ﬂS?d]\s)HOpcs) 10pcs| 220 1-8340207P :ll'—szz E;itj(’\éli);i(()l\éllgggl)10pcs) 10pes| 220 1-543006 ;—o/jn%éc('r\g\i)((lslélg/:\())pcs) 10pcs| 220
592030 | 1 SoroniiaOnopes) |10965 220 | [ 1504STP| 15 it T L oy 10905 220 | | 1542012 | A Srewentzopes)  |105] 220
1-834006 ::jl—: E;?éhgjrf\?v/(ll\/lai\G)HOpcs) 10pcs| 220 m I?I—a?ge‘;dt;\;lf?:\l'/;;;;izgﬁz;?Screw m z{—o/:rii I{ietac\i/ g;li‘épping Screw
901 |l ond Sereniocianones) |10905] 220 | s 10 L e 10005 330 | [ rsamate| o gpes) [109°5] 220
S0 | i rond SerowiixiSnopes) |10965] 220 | s 16 ot e 1095 330 | [ rsamore| o ontodpos) |109°5] 220
S0 | i rond SeroniMxiBnopes) |10965 220 | [sssmste 16 et b e 1095 330 | [ rsanonte| o tpes) |109°5] 220
1594020 | 1o SeroniMixzonopes) |10965 220 | [+Sa| 16 et e 1095 230 | 4P| S reiopos) |109°5] 220
1-S43015TP TPFAREZ(M3X15/10) 10pcs| 220

44

TP Round Screw(M3x15/10pcs)




EXeFybh - UYT .09y — (3)

Screw, Nut, Ring, Washer (3)

% FOR JAPANESE MARKET ONLY.

RE | B M [XEf RE | £ K [KEf RE B AH K
No. Parts Names Quantity| (fiti&) No. Parts Names Quantity| (fiti&) No. Parts Names Quantity| (fiti&)
) Ste\tyslz:rivf @ \'/7Va/sh/e:7 - @ ;hjl;\n
S0 | o S romaopen 10008 220 e | ot ey [10ves| 220 | seoas | g rope) 1005|495
008 | ot S romnanope 10008 220 [msots | o o) [10pes| 220 | sesat |G O 0 10pe) 109 495
5005 | & o rempannesy[10005] 20| st | pae) . [1oses| 220 | seeaz | e e 0 s opes) 1095|495
06 | o Soromaopen 10005 220 et | ey [10ves| 220 | | sesaa | 0 rape) 1995|455
08 | ot Soromnmopen 10005 300 | [ menn| ot ey [10pcs| 440 | sesaa | g 0050 Aopes)| 15| 495
S0 | ot SoromMantontpos . [100e8 220 oo | orrt e [10pes| 440 | | slsas | i G0 opus| 109 495
02 | ot SoromMantitpon [100e8 220 |wioots| ot O Sy [100cs] 440 | 98846 | ottt 0 v lapen | % | 495
S0 | S SeromMpraisic | 08| 20| 1o amopes) - [1opes| 220 | seear |4 Otz | S | 320
Ty hER(M3x18/5A) 7v ¥ —(M4.5x10x0.5/10A) 5x12x0.15mm< Ls(10A)
1-853018 Set Screw(M3x18/5pcs) 5pcs | 220 1-W451005 Washer(M4.5x10x0.5/10pcs) 10pcs| 440 96648 5x12x0.15mm Shim(10pcs) 10pcs| 385
500 | ot S romaompen | 8| 275 | [soets | o opasy . [10pes| 20| | serzz | 3iigch T S O ropes] s
025 | ot SeromMaoopen | 8| 200 [eusonts| ot om0 220| | se7ra | e | sees | 220
54004 | & o reMixantpesy [10005] 220 | [ samorios| ot R ey | sees[220] | serra | e | 5Pes | 30
£y hER(M4x5/10A) ATV T Ty — 4x10x0.15mm3/ Is(10A)
1-854005 Set Screw(M4x5/10pcs) 10pcs| 220 @ Spring Washer 96775 4x10x0.15mm Shim(10pcs) 10pcs| 330

45




KRR IE2021HE6A1HIREDHDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

BANFIN="Y) AT aVIN—")DEATE

HKENSDBABEIIAERERICRSETWEEEZEXRT

QR EIHUIED B UTUESTRIBETEART/I\ =Y P AT 3 /— VY EEA
U .TTEBDICEITENTEET,

Q@/NX—VIERETCEEZEBALTW LD BEICTHTFRWEEE. ZREAY A
Vay I TBATEIENTEEXT,

XEZIMNWHEICE D EEFHRDRED Y, RBWEBY A M TIREELEE W,
XBBITFEARIE - REARE R IBEBEEEX LOBRICED., ENZBANSEL
FFTOTHSMUHSTELIES W,

1.FTRBETHRDHLLTIESZ L,

T BELDOBIEN. COEBREBBEVNKRD W LW BIEICSEELLEV SHFED/S—YDIEEH
HNILEIBATEE T, ZORICHEI /BN BAZE 2 RIFEICHRDEBAN R L—XIIEDET,

] L2 Al
BECEBETNDBEE TORBOIAY A VIN—Y EEEI chENSRERLADET

BIETETHEBDO/NN =YD R xRN ST B ETH . RBOTAY S V=V ERE MBI NIEZFDH TEXTEEXT,
TAYSAVI—YVEEBIE. SHFLD/—YDRBVPHESZEEREICTEXLTLESIVW. EEERBEREZREIIA VLW EITNh
B CTI . BEROCEBEN BEICBEITUET,

K—EER>TVWEWSEHZEVET,

7

A: RSB TRELR B: IECHER/I—YE C: TEXHNSHWI~4 AT
R—YDORELHES EXULREEZIAS, HEROZEED. BIEIC
#ET 3, BEFLET,
: e )
RmO/— 18 ” IR—VEEE
IREEZD
AFYH—H
HENTY,
\_ )
3 ) m— E N —
2.8EICTIIBRWERIE mEAYSrYyay7THBATESET,
( )
RBAYIAMayv I TEATS,
[=] -5 [m]
https://rc.kyosho.com m
ARTF =Y AT qu)IN—Y . 7o) —%
BEEZBTHEATIIENTEET, Eﬁ
\_ )
Rkttt

T243-0021 #FIEEARTEBE3I050 ERFZIARALHI—TF
OEBVWA I —Y—HREXT
EiE 046-229-4115 Zf1M - B~ (fifRE%ZFR<)13:00~18:00



The service mentioned below is available only for Japanese market.

IV, RE LTARABRDERWS TS E

SR Z I HAERICIRS a4
Y TlED, BEUTHTLEFL WD BVWERESIVWELES, SBAWZEW:
IRFEEECIE. RELI——HEAXEAEHEWEELL LTV,
REALI—Y—HERAEABEVWEETORIE. FEZFEWLELH, TEOEBWEEHEEK
[CHEERIEZ CELADD R, 77V I AXEIEEETEED <23\,

RENOEBWSEE - "REI1—Y—HH=E,

RAEICBEANEEDOREE, TREI—Y—HHKE ICTER LSV,
BEWVWEETOREE. SFTICERYPEAL/ BGREZ CARDS A, B/ BRGHGBAEDOR-IE, TEES, BmnES
(F—No)ZRW3RE, BBENEFNICEMSELLEE L,

zszcosmnatir: 040-229-41 15 =sscosmuati pl~am@nsna%R)13:00~1800.

. _ _ _ FAX Tl 24B M EBENA EORHE LTED £ 9. M. BEEn
Faxcosmnati: 046-229-403 NEEBDIBAN BN E T, BER AR~ SR (NRAERL)

BETOBMVARE : T243-0021 HEIE EAT ME3050 EARTIARXA VT T—TF
Rk st 12— —HER=ER

-------------------------------------------------------------------------------------------- BEUR U oo

HEWS AR

FEWEG ARG FAXEZIEEETEEDLIEEWVWBE XL RETREIDSAEEBI T TCEEET,
HXDZHIE BEVWEEAKOIE—ZRE LTSI,

[ & No.34257 EEEE USA-1 VE readyset )
5% BEFE [EA
CHAMS ®= = = ) #A\ # A H
>MEH X—h—% ERG . T—5—
ARG “RBO vy
TUHF
s R/CIE # a2
E T -
e #8
fiF 82
CHED I
oy B ( ) FAX ( )
FHOBEK | o
AR | BA ( ) FAX ( )
| B~ 2B (REE%ERC)13:00~ 1800 CBESHE R HATS : @ | ZNo.emerm )
f - N
BEIWE T AR a1/ SR HEBEoc— I OmRES (F—No) EANBHE, BENEBAMICSEALLEE N,
\ )

KRERARE TR BEROBEABROREICHEANTED T, BERLDO. EXRUBHVAEZRBU THD A EBEROBABRICOEEL TR (1)~B)DBAZRE | CE=EICIRH
UIeDRRIBL5BIERBDELA. (1)BEROBFHOEREER T BB, QFRICEDEHTRAEREZFLHE, Q)Y —ERXDRHEDIHUHOEFEELICHTT 2158,



KyOSHO

HE FINEST RADIO CONTROL MODELS

RER—LR—Y
www.kyosho.com

*KYOSHO CORPORATION hereby declare that this product is in compliance with
the essential requirements and other relevant provisions of Directive 1999/5/EC.
The Declaration of Conformity (DoC) can be downloaded at following URL.
www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.
Die Konformitatserklarung kann unter dem folgenden Link abgerufen werden:

www.kyosho.com/eng/support/doc/index.html FCC CAUTION

Changes or modifications not
*Par la présente, KYOSHO CORPORATION déclare que cet expressly approved by the party
équipement est conforme aux exigences essentielles et aux autres responsible for compliance could
dispositions de la directive 1999/5/CE qui lui sont applicables. void the user’s authority to operate

La déclaration de conformité peut étre consultée a I'adresse suivante: www.kyosho.fr/rtte-doc.htm the equipment.

*Por medio de la presente KYOSHO declara que este producto cumple con los

requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE. N

La Declaracion de Conformidad (DoC) puede descargarse en la siguiente =3 v
direccion de Internet: www.kyosho.com/eng/support/doc/index.html Rﬁﬁﬂﬂ*i

T243-0021 #F)IBEARTMEI050 ERT7 I ANAA Y5 T—TF

[ —n—EROREBREEELT @ 1 — ¥ —1EHK=EEEE 046-229-4115
R2IR/ICELLBEL S5, | BEWAEE  BBE~2R#HRE%Z<)13 1 00~18 : 00

s2232105-1 PRINTED IN CHINA



	P001 USA-1 VE MM_out
	P002 USA-1 VE MM_out
	P003 USA-1 VE MM_out
	P004 USA-1 VE MM_out
	P005 USA-1 VE MM_out
	P006 USA-1 VE MM_out
	P007 USA-1 VE MM_out
	P008 USA-1 VE MM_out
	P009 USA-1 VE MM_out
	P010 USA-1 VE MM_out
	P011 USA-1 VE MM_out
	P012 USA-1 VE MM_out
	P013 USA-1 VE MM_out
	P014 USA-1 VE MM_out
	P015 USA-1 VE MM_out
	P016 USA-1 VE MM_out
	P017 USA-1 VE MM_out
	P018 USA-1 VE MM_out
	P019 USA-1 VE MM_out
	P020 USA-1 VE MM_out
	P021 USA-1 VE MM_out
	P022 USA-1 VE MM_out
	P023 USA-1 VE MM_out
	P024 USA-1 VE MM_out
	P025 USA-1 VE MM_out
	P026 USA-1 VE MM_out
	P027 USA-1 VE MM_out
	P028 USA-1 VE MM_out
	P029 USA-1 VE MM_out
	P030 USA-1 VE MM_out
	P031 USA-1 VE MM_out
	P032 USA-1 VE MM_out
	P033 USA-1 VE MM LED_out
	P034-035 USA-1 VE MM EX_out
	P036 USA-1 VE MM EX_out
	P037 USA-1 VE MM EX_out
	P038 USA-1 VE MM SP_out
	P039 USA-1 VE MM SP,OP_out
	P040 USA-1 VE MM OP_out
	P041 USA-1 VE MM OP_out
	P042 USA-1 VE MM OP_out
	P043 USA-1 VE MM S,N,R,W_out
	P044 USA-1 VE MM S,N,R,W_out
	P045 USA-1 VE MM S,N,R,W_out
	P046 kounyuu_out
	P047 FAX_out
	P048 USA-1 VE MM_out

